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Abstract

This report has been prepared on behalf of Beijing Xiaomi Technology Co., Ltd. to support the
attached Application for Equipment Authorization. The test report and application are submitted for
a Spread Spectrum Transceiver under Part 15.247 of the FCC Rules and Regulations. This Federal
Communication Commission (FCC) Certification Test Report documents the test configuration and
test results for a Beijing Xiaomi Technology Co., Ltd. MI Box.

Testing was performed on an 966 Chamber of Inventec Appliances (Pudong) Co.,Ltd. No.789
PuXing Road,ShangHai,China Inventec Appliances (Pudong) Co.,Ltd. has been accepted by the
FCC, the FCC Registration Number is 492199.

And Testing was performed by SIMT EMC Lab 716 Yi Shan Road, Shanghai. SIMT EMC Lab
has been accepted by the FCC, the FCC Registration Number is 142171.

The MI Box is an IEEE 802.11b/802.11g/802.11n compliant device and complies with the limits
for a Direct Sequence Spread Spectrum Transmitter device under Part 15.247 of the FCC Rules and
Regulations.

Revision History Reason Date

Rev 0 Initial Release 20™.06.2013
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1 Introduction

1.1 Compliance Statement

After the modifications listed in Section 2.5 were installed:

The Beijing Xiaomi Technology Co., Ltd. MI Box complies with the limits for a
Spread Spectrum Transceiver device under Part 15.247 of the FCC Rules and

Regulations.

Test Scope Summary

Tests for radiated and conducted emissions were performed. All measurements were

performed according to the 2009 version of ANSI C63.10

Test Specification

Specific Description

Result

Modifications

Test Location

Measurement(Radiated)

(YIN)
CFRA47 Part 15207 | Conducted Emissions = AC g No SIMT EMC Lab
Power Ports
CFR47 Part 15.209 Radiated Emissions Complied No Inventec Appliances
(Pudong) Co.,Ltd.
CFR47 Part 15.247 RF Power Output Complied No SIMT EMC Lab
CFR47 Part Spurious Emissions at Complied
15.247(d) Antenna Terminals No SIMT EMC Lab
CFR47 Part Radiated Spurious Complied N Inventec Appliances
15.247(d) Emissions © (Pudong) Co.,Ltd.
CFR47 Part 15.247 Occupicd Bandwidth | Complied No SIMT EMC Lab
CFRA47 Part 15.247 Band Edge Complied No SIMT EMC Lab
Measurement(Conducted)
Complied i
CFRA47 Part 15.247 Band Edge p No Inventec Appliances

(Pudong) Co.,Ltd.

NOTE: The EUT is also considered as a kind of other class B digital device it has been verified
to comply with the requirements of FCC Part 15B Class B(Verification) the test report has been
issued by Inventec Appliances (Pudong) Co.,Ltd.

1.2 Contract Information

Customer:

1.3 Test Dates

Beijing Xiaomi Technology Co., Ltd.
The Rainbow City of China Resources,NO 68,Qinghe

Middle Street,Haidian District,Beijing

Testing was performed on the followingdate(s):
June 5, 2013 to June 19, 2013

WLL Report #13WB0524019F Rev 0
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1.4 Abbreviations

A Ampere
ac alternating Current
AM Amplitude Modulation
Amps Amperes
b/s bits per second
BW BandWidth
CE Conducted Emission
cm Centimeter
CwW Continuous Wave
dB decibel
dc direct current
EMI Electromagnetic Interference
EUT Equipment Under Test
FM Frequency Modulation
G giga - prefix for 10° multiplier
Hz Hertz
IF Intermediate Frequency
k kilo - prefix for 10° multiplier
LISN Line Impedance Stabilization Network
M Mega - prefix for 10° multiplier
m Meter
U micro - prefix for 10° multiplier
NB Narrowband
QP Quasi-Peak
RE Radiated Emissions
RF Radio Frequency
rms root-mean-square
SN Serial Number
S/IA Spectrum Analyzer
V Volt

WLL Report #13WB0524019F Rev 0 Page 2
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2 Equipment Under Test
2.1 EUT Identification
The results obtained relate only to the item(s) tested.

Table 1: Overview of MI Box, Equipment Under Test

ITEM

DESCRIPTION

Manufacturer:

Beijing Xiaomi Technology Co., Ltd.

FCC ID Number

2AAF5-MDZ05AB

EUT Name:

MI BOX

Test Model:

MDZ-05-AB, see the model description

FCC Rule Parts:

815.247

Frequency Range:

IEEE 802.11b/g/n(HT20) : 2412 — 2462MHz
IEEE 802.11n(HT40): 2422 — 2452 MHz

Maximum Output Power:

IEEE 802.11b: 20.32dBm
IEEE 802.11g: 23.82dBm
IEEE 802.11n HT20: 23.68dBm
IEEE 802.11n HT40: 24.15dBm

Modulation: Direct Sequence Spread Spectrum
Necessary Bandwidth: N/A
Keying: Automatic

Type of Information:

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

Number of Channels:

IEEE 802.11b/g/n(HT20) : 11
IEEE 802.11n(HT40): 7

Antenna Type Soldered on PCB see the PCB Photo
Frequency Tolerance: N/A

Emission Type(s): N/A

Interface Cables: None

Power Source & Voltage:

5 VDC from 120VAC/60Hz

WLL Report #13WB0524019F Rev 0
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MI Box

2.2 EUT Description

The MI BOX is a network based Set Top Box for household users. By connecting it to
IP network through Ethernet interface or Wifi, it can stream videos over the network to

TV display panel via HDMI or AV connection.

Product Name: MI Box

Model No. : MDZ-05-XX

Tested Model No.: MDZ-05-AB

EUT Rated Voltage: DC 5V, 2A

I/O Ports: Rear Side: (1) RJ-45 Port*1; (2) USB Port*1; (3) DC in Port*1;
(4) HDMI Port*1; (5) Audio out Port*1

WLL Report #13WB0524019F Rev 0 Page 4 © 2013 Washington Laboratories, Ltd.
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Model and Revision Statement
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2.3 Test Configuration

The Beijing Xiaomi Technology Co., Ltd. MI Box, Equipment Under Test (EUT), was
operated from a Input VAC120 Output SVDC 2A power supply.

The EUT was configured with a adaptor power supply, an antenna, a support NB with
usb cable. The EUT firmware/software was set up to control power, bit rate, and

channel selection.

Conducted test setup :

AC Ad
RF Cable apter AC 120V, 60Hz
] <
L | | N
r ----- n I A _mEm 3 s I EEE 5 ESS 5 ESE § ESE § ESE § Em ® — .
. Spectrum EUT |
| Analyzer |
I .
. I
! USB Cable I
I .
. I
I Note Book |
I .
. I
I .
....................................... 1
Radiated test setup:
AC Adapter
AC 120V,
pd
[—_ = S
[P = mrm - {- === == =
. EUT |
| .
. I
| .
. I
| USB Cable .
. I
| .
. I
1 Laptop .
. I
I Computer .
. I
| .
Figure 1: Test Configuration
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2.4 Equipment Configuration
The EUT was set up as outlined in Figure 1. The EUT was comprised of the following
equipment. (All Modules, PCBs, etc. listed were considered as part of the EUT, as
tested.)
Table 2: Equipment Configuration
Name / Description Model Number Part Number Serial Number Revision
MI Box MDZ-05-AB / / /
DSA-12PFA-05 FUS
AC Adapter 050200 / / /
2.5 EUT Modifications
No The following modifications were performed in order to meet the test requirements:
2.6 Testing Algorithm
The MDZ-05-AB MI Box was operated using and drivers.
2.7 Test Location
All measurements herein were performed at Inventec Appliances (Pudong) Co.,Ltd.
No.789 PuXing Road,ShangHai,China  Inventec Appliances (Pudong) Co.,Ltd. has
been accepted by the FCC, the FCC Registration Number is 492199.
And Testing was performed by SIMT EMC Lab 716 Yi Shan Road, Shanghai. SIMT
EMC Lab has been accepted by the FCC, the FCC Registration Number is 142171.
2.8 Measurements

2.8.1 Measurement Method

2.9

All measurements were performed according to the 2009 version of ANSI C63.10 for
testing compliance of a wide variety of unlicensed wireless devices

Measurement Uncertainty

All results reported herein relate only to the equipment tested. The basis for uncertainty
calculation uses ANSI/NCSL Z540-2-1997 with a type B evaluation of the standard
uncertainty. Elements contributing to the standard uncertainty are combined using the
method described in Equation 1 to arrive at the total standard uncertainty. The standard
uncertainty is multiplied by the coverage factor to determine the expanded uncertainty
which is generally accepted for use in commercial, industrial, and regulatory
applications and when health and safety are concerned (see Equation 2). A coverage
factor was selected to yield a 95% confidence in the uncertainty estimation.

WLL Report #13WB0524019F Rev 0 Page 7 © 2013 Washington Laboratories, Ltd.
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Equation 1: Standard Uncertainty

2 2 2
a b C
U, = * ) +— 5 +— 3 +.......
div,” div," div,
where u, = standard uncertainty
a, b, c,.. =individual uncertainty elements
diva, b, ¢ = the individual uncertainty element
divisor based on the probability
distribution

divisor = 1.732 for rectangular distribution
divisor = 2 for normal distribution

divisor = 1.414 for trapezoid distribution

Equation 2: Expanded Uncertainty

U =ku,

where U = expanded uncertainty
k = coverage factor
k <2 for 95% coverage (ANSI/NCSL Z540-2
Annex G)
U = standard uncertainty

The measurement uncertainty complies with the maximum allowed uncertainty from
CISPR 16-4-2. Measurement uncertainty is not used to adjust the measurements to
determine compliance. The expanded uncertainty values for the various scopes in the
WLL accreditation are provided in

Table 3 below.

WLL Report #13WB0524019F Rev 0 Page 8 © 2013 Washington Laboratories, Ltd.
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Table 3: Expanded Uncertainty List

Scope Standard(s) UEnXCré??;ﬁ(tjy
Conducted Emissions CISPR11, CISPR22, CISPR14, FCC Part 15 1.69 dB
Radiated Emissions
30MHz-1GHz CISPR11, CISPR22, CISPR14, FCC Part 15 4.55 dB
Radiated Emissions
1GHz-26.5GHz CISPR11, CISPR22, CISPR14, FCC Part 15 4.63dB
Horizontal
Radiated Emissions
1GHz-26.5GHz CISPR11, CISPR22, CISPR14, FCC Part 15 4.73dB
Vertical

WLL Report #13WB0524019F Rev 0 Page 9 © 2013 Washington Laboratories, Ltd.
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3 Test Equipment

Table 4 shows a list of the test equipment used for measurements along with the
calibration information.

Table 4: Test Equipment List

Item Instrument Manufacturer | Type No./Serial No | Last Cal. ce}hbratlon

interval
1 | EMI Test Receiver R&S ESCS 30/ 100070 | Jul.4,2012 1 Year
ARTIFICIAL 1Year

2 MAINS R&S ESH2-75/100030 | Mar.18,2013

NETWORK
3 CESR Franconia N/A Nov.23,2012| 1 Year
System Software R&S ES-K1/V16.1 |Sep.13,2012| 1 Year
5 Spectrum Analyzer R&S FSP30 July.14.2012 | 1 Year
6 Receiver R&S ESCI/100330 Feb.22.2012 1 Year
7 Pre-Amplifier Agilent 83006A May.02.2013 1 Year
8 Bl-log Antenna R&S HL562 Nov.08.2012 1 Year
9 Horn Antenna R&S HF906 Aug.01.2012| 1 Year
10 Amplifier Agilent 8447D/2944A11200 |Aug 15,2012| 1 Year
1 Cold-heat climate 1 Year
test chamber / GDW-60B Jan.3,2013
12 | Signal Generator R&S SMF100A Aug.14,2012 | 1 Year
13 | Spectrum analyzer R&S FSU 26 Dec.4,2012 1 Year
14 Power Meter R&S NRVD /101776 Dec.30,2012 1 Year
15 Power sensor R&S NRP-Z81/100555 | Dec.30,2012 1 Year
il SYSTEM I Year
16 |Friter INTEGRATED/12&

R&S 4&3&9 Nov.14,2012

WLL Report #13WB0524019F Rev 0 Page 10 © 2013 Washington Laboratories, Ltd.
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4 Test Results

4.1 RF Power Output:

To measure the output power the unit was set to transmit on a low, high and middle
channel. The output from the transmitter was connected to an attenuator and then to the
input of a detector diode. The output of the detector diode was displayed on an
oscilloscope. The trace deflection was recorded and the transmitter was replaced with a
signal generator at the same frequency. The output of the signal generator was
increased until the trace deflection was the same as it was with the transmitter. The
signal from the generator was then connected to a power meter and the level was taken.

4.1.1 Limit (FCC Part 15.247b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put
Power shall not exceed 1W(30dBm)

4.1.2 TestProcedure
1, Connected the EUT’s antenna port to measure device by 20dB attenuator.
2, For IEEE 802.11b/g and IEEE802.11n HT20 and HT40 mode, use a PK power meter
which’s
bandwidth is 20MHz up to 40MHz and above 6dB bandwidth of signal to measure out

each test modes’ PK output power.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
offset.

WLL Report #13WB0524019F Rev 0 Page 11 © 2013 Washington Laboratories, Ltd.
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Table 5 RF Power Output

Frequency Attenuator | Cable | Level | Limit | Pass/Fail
(dB) loss | (dBm) | (dBm)
(dB)

Channel 1: 2412 MHz 1Mbps 20 1.3 18.26 30 Pass

IEEE Channel 1: 2412 MHz 5.5Mbps 20 1.3 18.77 30 Pass
802.116 Channel 1: 2412 MHz 11Mbps 20 1.3 19.83 30 Pass
Channel 6: 2432 MHz 1Mbps 20 1.3 18.73 30 Pass

IEEE Channel 6: 2432 MHz 5.5Mbps 20 1.3 | 19.63 30 Pass
802.11b | Channel 6: 2432 MHz 11Mbps 20 1.3 | 19.21 30 Pass
Channel 11: 2462 MHz 1Mbps 20 1.3 19.26 30 Pass

IEEE Channel 11: 2462 MHz5.5Mbps 20 1.3 | 20.32 30 Pass
802.11b | Channel 11: 2462 MHz 11Mbps 20 1.3 | 19.76 30 Pass
Channel 1: 2412 MHz 6Mbps 20 1.3 23.70 30 Pass

IEEE Channel 1: 2412 MHz 24Mbps 20 1.3 | 22.62 30 Pass
802.11g | Channel 1: 2412 MHz 54Mbps 20 1.3 | 2372 | 30 Pass
IEEE Channel 6: 2432 MHz 6Mbps 20 1.3 22.93 30 Pass
802.11g | Channel 6: 2432 MHz 24Mbps 20 1.3 22.59 30 Pass
Channel 6: 2432 MHz 54Mbps 20 1.3 | 23.79 30 Pass

IEEE Channel 11: 2462 MHz 6Mbps 20 1.3 23.11 30 Pass
802.11g | Channel 11: 2462 MHz 24Mbps 20 1.3 23.63 30 Pass
Channel 11: 2462 MHz 54Mbps 20 1.3 | 23.82 30 Pass

IEEE Channel 1: 2412 MHz 6.5Mbps 20 1.3 23.31 30 Pass
802.11n | Channel 1: 2412 MHz 39Mbps 20 1.3 | 23.02 30 Pass
HT20 Channel 1: 2412 MHz 65Mbps 20 1.3 23.29 30 Pass
IEEE Channel 6: 2432 MHz 6.5Mbps 20 1.3 | 23.58 30 Pass
802.11n | Channel 6: 2432 MHz 39Mbps 20 1.3 | 23.37 30 Pass
HT20 Channel 6: 2432 MHz 65Mbps 20 1.3 | 23.57 30 Pass

WLL Report #13WB0524019F Rev 0
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IEEE Channel 11: 2462 MHz6.5Mbps 20 1.3 23.68 30 Pass
802.11n | Channel 11: 2462 MHz 39Mbps 20 1.3 | 23.53 30 Pass
HT20 Channel 11: 2462 MHz 65Mbps 20 1.3 | 23.65 30 Pass
IEEE Channel 3: 2422 MHz 6.5Mbps 20 1.3 23.67 30 Pass
802.11n | Channel 3: 2422 MHz 39Mbps 20 1.3 | 22.89 30 Pass
HT40 Channel 3: 2422 MHz 65Mbps 20 1.3 22.94 30 Pass
IEEE Channel 6: 2437 MHz 6.5Mbps 20 1.3 23.99 30 Pass
802.11n | Channel 6: 2437MHz 39Mbps 20 1.3 | 23.33 30 Pass
HT40 Channel 6: 2437 MHz 65Mbps 20 1.3 | 23.39 30 Pass
IEEE Channel 9: 2452 MHz 6.5Mbps 20 1.3 24.15 30 Pass
802.11n | Channel 9: 2452 MHz 39Mbps 20 1.3 | 23.51 30 Pass
HT40 Channel 9: 2452 MHz 65Mbps 20 1.3 | 23.63 30 Pass

Notel: According exploratory test, EUT will have maximum output power as above bolded data rate, so those
data rate were used for all test.
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4.2 RF Power Spectral Density

The output from the transmitter was connected to an attenuator and then to the input of
the RF Spectrum Analyzer. The analyzer offset was adjusted to compensate for the
attenuator and other losses in the system.

421 Limit

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8dBm in any 3kHz band during
any time interval of continuous transmission.

422 Test Procedure

The transmitter output was connected to a spectrum analyzer. Power density was
measured by spectrum analyzer with 3kHz RBW and 10kHz VBW, sweep
time=span/3kHz.

Table 6 RF Power Spectral Density

Frequency Cable loss| Attenuator Result  |Limit Pass/Fail
(dB) (dB) (dBm) |(dBm)

IEEE | Channel 1: 2412 MHz 1.3 20 0.29 8 Pass

802.11b Channel 6: 2437 MHz | 1.3 20 -2.04 8 Pass

Channel11:2462 MHz 1.3 20 -10.97 8 Pass

Channel 1: 2412 MHz 1.3 20 -18.17 8 Pass

IEEE Channel 6: 2432 MHz 1.3 20 -17.30 8 Pass

802.11g Channell1:2462 MHz 1.3 20 -14.85 8 Pass

Channel 1: 2412 MHz 1.3 20 -17.34 8 Pass

IEEE Channel 6: 2432 MHz 1.3 20 -13.73 8 Pass
802.11n

HT 20 | Channell1:2462 MHz 1.3 20 -15.18 8 Pass

IEEE Channel 1: 2422 MHz 1.3 20 -17.93 8 Pass

802.11n Channel4: 2437MHz 1.3 20 -17.44 8 Pass

HT 40 Channel 7: 2452 MHz 1.3 20 -19.45 8 Pass
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Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz
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REW 3 kHx
- VAW 10 kEa«
Faf 34 4dBm «Rre 15 48 « ST 500 =

jc1 ® abEn

=30

[==42

}--&0

Cantax 2Z2.436859B718 CEx 150 kHz/ Span 1.5 MEx
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Test CHI1: 2462MHz
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Test Mode: IEEE 802.11n HT20 TX
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Test CHI1: 2462MHz
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4.3 Occupied Bandwidth

Occupied bandwidth was performed by coupling the output of the EUT to the input of a
spectrum analyzer.

4.3.1 Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
4.3.2 Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the

fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
100 kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of which
is higher than peak power minus 6dB.
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Test Mode: IEEE 802.11b TX
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Test CHI1: 2462MHz
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Test CH6: 2432MHz
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Test Mode: IEEE 802.11n HT20 TX Test CH1: 2412MHz
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Table 7 Occupied Bandwidth

Results

Frequency Bandwidth Limit Pass/Fail

Channel 1: 2412 MHz 11.02MHz > 500 kHz Pass

IEEE 802.11b | Channel 6: 2432 MHz 11.01MHz > 500 kHz Pass

Channel 11: 2462 MHz 11.02MHz > 500 kHz Pass

Channel 1: 2412 MHz 16.44MHz > 500 kHz Pass

IEEE 802.11g | Channel 6: 2432 MHz 16.42MHz > 500 kHz Pass

Channel 11: 2462 MHz 16.44MHz > 500 kHz Pass

Channel 1: 2412 MHz 17.59 MHz > 500 kHz Pass

IEEE 802.11n | Channel 6: 2432 MHz 17.61 MHz > 500 kHz Pass

HT20 Channel 11: 2462 MHz 17.56 MHz > 500 kHz Pass

Channel 3: 2422 MHz 35.35MHz > 500 kHz Pass

IEEE 802.11n | Channel 6: 2437 MHz 35.11MHz > 500 kHz Pass

HT40 Channel 9: 2452 MHz 35.19MHz > 500 kHz Pass
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4.4  Conducted spurious emission (FCC Part §15.247(d)

441 Limit
In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the

intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power.

442 Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
isset to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

See the plots of conducted emissions plots below.

WLL Report #13WB0524019F Rev 0 Page 29 © 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd.
MI Box

FCC ID: 2AAF5-MDZ05AB

20".06.2013

Test Mode: IEEE 802.11b TX
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Test CH6: 2437MHz
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Test Mode: IEEE 802.11g TX Test CH1: 2412MHz

*RBW 5 kHz Marker 1 [T1 ]
VBW 20 kHz -43.36 dBm
Ref 23 dBm “Att 25 dB SWT 1.2 s 5.151687500 MHz
50 Markegr 2 [T11]1
-44 .22 dBm
45.386000000 MHz
10
1 PK
-0
TDF
—-10
=20 DI —21.3 dBm
+-30
3DB
--40 3 4
v
WWWMWWM&MWWWW
—-50
—-60
—-70
Start 9 kHz 2.9991 MHz/ Stop 30 MHz

Date: 5.JUN.2013 14:10:43

WLL Report #13WB0524019F Rev 0 Page 36 © 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd. FCC ID: 2AAF5-MDZ05AB

MI Box 20™.06.2013
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -1.30 dBm
Ref 11 dBm *Att 10 dB SWT 2.5 s 2.390945513 GHz
10 Markgr 2 L[T1 (]
-42.33 dBm
o ] 9.713878205 GHz|(IEN
Markgr 3 [T1]]
1 PK -42_.06 dBm
10 41.438573718 GHz
TDF
—-20

D1 -21.3 dBm

—-30

3DB

—-60

—-70

—-80

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 5.JUN.2013 14:09:20

WLL Report #13WB0524019F Rev 0 Page 37 © 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd.

FCC ID: 2AAF5-MDZ05AB

MI Box 20™.06.2013
Test CH6: 2437MHz
*RBW 5 kHz Marker 1 [T1 ]
VBW 20 kHz -38.21 dBm
Ref 28 dBm “Att 25 dB SWT 1.2 s 11.592062500 MHz
Markgr 2 [T1]]
-38.94 dBm
20 41-925500000 MAZ
1 PK
-10
0 TDF
—-10
—--20
D1 -22.$2 dBm
3DB
--30

—-50

—-60

—-70

Start 9 kHz

Date: 5.JUN.2013 14:42:00

2.9991 MHz/

Stop 30 MHz

WLL Report #13WB0524019F Rev 0

Page 38

© 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd.

FCC ID: 2AAF5-MDZ05AB

MI Box 20™.06.2013
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz
Ref 11 dBm 2.430961538 GHz
10 T 2 LT1
o 3.55141( [ B |
[T1
1 PK]
1.318524
—-10
TDF
—-20
D1 -22.
—-30
40 2 ;
,,nﬂ LM A sl M
MR 3DB
—-50
—-60
—-70
—-80

Start 30 MHz

Date: 5.JUN.2013 14:41:15

Stop 25 GHz

WLL Report #13WB0524019F Rev 0

© 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd. FCC ID: 2AAF5-MDZ05AB
MI Box 20".06.2013

Test CHI1: 2462MHz
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Test CH6: 2437MHz
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Start 9 kHz 2.9991 MHz/ Stop 30 MHz
Date: 5.JUN.2013 15:12:33
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MI Box 20".06.2013
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -1.85 dBm
Ref 11 dBm *Att 10 dB SWT 2.5 s 2.430961538 GHz
10 Markdr 2 L[T1[]
-42.28 dBm
o 1 5.472179487 GHz ||IEN
Markgr 3 [T1]]
-41.85 dBm
o R 41.238493590 GHz
TDF
--20 D1 -21.45 dBm
-30:
2 3
--40
N#”kuhﬂwwwjurwﬁwhwuNW#wwdﬂb‘~¢Mu4¢wh~wwﬁ¢wkufN}¢WM#NUkLwMJULMLwMV~AIJAMVV&AMw1~¢U 208
--50
--60:
--70
--80
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 5.JUN.2013 15:11:54
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Test Mode: IEEE 802.11n HT 40TX
Test CH3: 2422 MHz

*RBW 5 kHz Marker 1 [T1 ]
VBW 20 kHz -38.51 dBm
Ref 28 dBm *Att 25 dB SWT 1.2 s 4.526875000 MHz
Markgr 2 [T1[]
-39.05 dBm
20 A5.482125000 MAz
MAXH Y
Lo TDF

—-10

—-20
D1 -23.85 dBm

3DB

--30

—-50

—-60

—-70
Start 9 kHz 2.9991 MHz/ Stop 30 MHz

Date: 5.JUN.2013 14:21:08
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M1 Box 20".06.2013
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -3.85 dBm
Ref 11 dBm *Att 10 dB SWT 2.5 s 2.430961538 GHz
10 Markgr 2 L[T1[]
-41.84 dBm
o 10.714279846 GHz|IEH
. Markgr 3 [T1]]
-41.15 dBm
vl 41.91876G026 GHz
TDF
—-20
D1 -23.8$5 dBm
—-30
2 3
—-40 =
VSV PPITIYY YRR U T VIR ARSIV PP Ay NWP W PR ST
3DB
—-50
—-60
—-70
—-80
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 5.JUN.2013 14:20:15
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Beijing > J)5AB
MI Box Start 9 kHz 2.9991 MHz/ Stop 30 MHz 2013

Date: 5.JUN.2013 14:56:39

“RBW 5 kHz Marker 1 [T1 ]
VBW 20 kHz -51.33 dBm
Ref 14 dBm “Att 25 dB SWT 1.2 s 4.142375000 MHz
Markgr 2 [T1]]
-10 —5(.85 dBm
43.703812500 MHz
I
MAXH
—-10
TDF
—-20
D1 -27.21 dBm
+-30
--40
3DB
1 2
LY LA oA s AR At g Mpadiphon
—-60
—-70
—-80
Start 9 kHz 2.9991 MHz/ Stop 30 MHz

Date: 5.JUN.2013 14:56:39
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MI Box 20™.06.2013
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -7.21 dBm
Ref 11 dBm *Att 10 dB SWT 2.5 s 2.430961538 GHz
10 Markgr 2 L[T1[]
-41.87 dBm
o 7.272900641 GHz |(IEN
Markgr 3 [T1]]
E -41.94 dBm
vl 40.19807¢923 GHz
TDF
—-20
D1 -27.21 dBm
—-30

:iw e Aot A AL S b I A s AN gt I A MW

3DB
—-50

—-60

—-70

—-80

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 5.JUN.2013 14:55:45
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MI Box
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20™.06.2013

Test CH9: 2452 MHz

*RBW 5 kHz Marker 1 [T1 ]
VBW 20 kHz -51.07 dBm
Ref 14 dBm SWT 1.2 s 3.757875000 MHz
Markgr 2 [T1](]
-10 -51.80 dBm
43.559625000 MHz
°
MAXH
10
—-20
D1 -25.08 dBm
—-30
40
1
LYW T 9 TP RRTIONT WMWWMWA
—-60
70
--80

Start 9 kHz

Date: 5.JUN.2013 15:16:31

2.9991 MHz/

Stop 30 MHz

TDF

3DB
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20™.06.2013

*RBW 100 kHz
“VBW 300 kHz

Marker 1 [T1 ]
-5.08 dBm

Ref 11 dBm *Att 10 dB SWT 2.5 s 2.430961538 GHz
10 Markgr 2 L[T1[]
-42.54 dBm
o 8.713471564 GHz|IEN
] Markgr 3 [T1]]
Y -42.18 dBm
vl 41.91876G026 GHz
TDF
—-20
D1 -25.08 dBm
—-30
| _40 2 3
v
A M AN A At AR At D Py ettt on
—-50
—-60
—-70
—-80
Start 30 MHz 2.497 GHz/ Stop 25 GHz
Date: 5.JUN.2013 15:15:17
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4.5 Radiated Spurious Emissions: (FCC Part §15.247(d))

Radiated emissions that fall in the restricted bands must comply with the general
emissions limits in 15.209(a).

The emissions were measured using the following resolution bandwidths:

Frequency Range Resolution Bandwidth Video Bandwidth
30MHz-1000 MHz 120kHz >30 kHz
>1000 MHz 1 MHz <30 Hz

Harmonic and Spurious emissions that were identified as coming from the EUT were
checked in Peak and in Average Mode. The high frequency, which started from 18
t026.5GHz,was pre-scan and the test result which was 20dB lower than the limit was not
reported.

Peak measurements and average measurements are made. All emissions were determined
to have a peak-to-average ratio of less than 20 dB.

45.1 Test Procedure

The EUT was placed on motorized turntable for radiated testing on a 3-meter open field
test site. The emissions from the EUT were measured continuously at every azimuth by
rotating the turntable. Receiving antennas were mounted on an antenna mast to
determine the height of maximum emissions. The height of the antenna was varied
between 1 and 4 meters. The peripherals were placed on the table in accordance with
ANSI C63.10-2009. Cables were varied in position to produce maximum emissions.
Both the horizontal and vertical field components were measured.

These data are supplied in the following tables.
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MI Box

FCC ID: 2AAF5-MDZ05AB
20™.06.2013

Table 8: Radiated Emission Test Data(Below 1GHz)

Test Mode: IEEE 802.11bTX
Test CH1: 2412MHz

Data: &0

File: CEProgram Mese 3201 Foutelde 20130606 MLEME (104)

Lawa| (B ank

104

FCC CLASSC|
T—hsith

1 4 Fi
Gy 5 -
Rl .IJ. , M""r"‘l"‘""'.-r
'1"‘ w .‘Hﬂi" ]
0 kL 50 100 2M 500 10D
Freduency {MHz)
St : O CHANRFR
Carud ition : POC CLASE C 3m 30T ALAG2 FERTICAR
: ARWC 2L REH: TEWER0. 0N AH: ST Woato
it - MT
e il = B CHL
LT - N H
AnTenna Feasl Freamp Cable Liwmat rer AfPa= T/ Pes
Freg Facrtor lewvel Lewvel Factoc Loss Lime Limit Remrac k
M= db/m diulfm dbuld [=1:] A0 cbuv i m dib cm degg

1 iz .18 12.00 23.53 9L.37 Z7T.2Z0 1.35 &0.00 -g.=&7 200 0 Feak

2 39,71 14,03 F3.47 45.493  z27.09 1.10 40,00 -g.33 200 0 Peak

3 49,838 F.93 3F4.76 EX.TR 2T.11 1.15 40.00 =5.,324 200 0 Perk

% i5.00 .91 d0.bE 4qb.eL 2711 1.15% =z0.00 -%5.10 104 1496 QF

= 132,22 g,50 22,37 44,03 25,94 1.78 43,50 -14.13 200 0 Peak

] 21%E .53 S.18 3Z2.88 47.g5 Z&6.37 .5% 48.00 -13.02 oo 0 Fealk

T 341,98 12,15 30,53 42.02 26.57 2.93 46,00 -15.27 200 0 P=mk
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Diarta: 81 File: COProgram Miesied 2013 ourtgide' 201 30606 MLEME (104}
100 Leval (dBat ank
FCC CLASS E_
51 ittt

1 5} | ! E A, MM
j NI
0 30 50 100 20 500 1000
Fredjuency {MHz)
St : Omfi CHANRER
Corad iiron : POC CLASS O fe 2000 ALAGAZ HORTIONTAL
: RRAW 120 M KH: TR0, 0 EH: ST T-ona
b = KT
men ol : B CHI
L O B
Anzenna Read Freamp Cabkle Limit ver  AfPa=  T/Pas=
Freg Factor Lewvel Level Factoc Lo=s Lipe Limit Pemmch
Hiz db/m dBvl/m diui [=1:] A0 cbuV/m dil cm deg

1 iT.Bl 1.0 23.47 324.36 Z7.07 1.08 4O0.00 -1e.52 200 0 Feak

2 49,64 T.93 20.54 35.57 27.11 1.15 40.00 -15.%6 200 0 P=ak

3 B0, D& .18 22.61 490.30 27.31 1.94 +«0.00 =17.39 200 0 PeRk

] 85.7h . Z4.bd 4l.497 2L IE 1.°73 0.0 —10.0d 2ug 0 Feak

5 131,76 .54 51.05 47.85 26.95 1.78 43%.50 -12.45 200 0 Peak

[ £45.09 2.Z9 Ze.12 A0.g3 Za6.39 I.B5 46.00 -15.E81 200 0O Fenak
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MI Box 20".06.2013
Test Mode: IEEE 802.11bTX
Test CH6: 2437MHz
Data: 82 File: C:'Program Files'e32013outside 20130606 MLEMG (104)
0 Lewvel {dBuVim)
FCC CLASS C
A
50 !
|
[
0 30 50 100 200 500 1000
Frequency (MHz)
Bite : 966 CHAMBFER
Condition : FCOC CLASS C 3m 2011 HI.562 HORIZONTAL
: REW:120.000AHe VEW:300.000KH: SWTriutoe
ek : MT
made : B CHb
FLaTLe :
Antenna FRead Preamwmp Cable Limit rver  AfPoz=  T/Po=z
Freq Factor Lewel Lewvel Factor Loss Line Limit Remark
HHz dE/m dBuV/m dBEuv dE dE dBuV/m dE cm deg
1 32.z29 17.9&2 25.15 33.06 27.19 1.36 40.00 -14.85 200 0 Peak
2 49 .85 7.93 20.07 38.10 Z7.11 1.15 40.00 -19.93 200 0 Peak
3 52.94 .38 18.83 36.35 Z27.47 1.5% 40.00 -21.17 200 0 Peak
4 132.22 .50 Z27.05 43.71 Z6.94 1.78 43.50 -16.45 200 0 Peak
5 264.75 9.87 30.Z1 44.05 Z6.38 Z2.67 46.00 -15.79 200 0 Peak
[ 430.53 15.12 27.14 36.07 27.53 3.48 46.00 -15.86 200 0 Peak
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FCC ID: 2AAF5-MDZ05AB

MI Box 20".06.2013
Data: 83 File: C:'Program Files'e 32013 \outside' 20130606 MLEMG (104)
Level (dBuvin)
100
FCO CLASS C
A
50 !
|
[
"}Wj%.. B 7
0 30 50 100 200 500 1000
Frequency (MHz)
Sife : Y66 CHAMBFR
Condition : POC CLASS C 3 2011 HILG62 VERTICAL
: REW:120.000KH: VEW:300.000KH: SWT:Ante
et  MT
mode : B CHa
FLETL O :
hAntenna Fead Preamp ©Cable Limit Cyer AfPoz= T/ Pos
Freqgq Factor Lewvel Lewvel Factor Loss= Line Limit Remark
HHz dE/m dBuV/m dBuv dbE dE dBuV/m db o deg
1 31.84 18.17 33.01 40.73 27.21 1.32 40.00 -6.99 200 0 Peak
2 3g8.35 14.79 33.74 44.92 27.07 1.10 40.00 -6.26 200 0 Peak
3 49,88 7.93  34.36 52.39 Z27.11 1.15 40.00 -5.64 200 0 Peak
4 49,88 T7.93 30,62 48.65 27,11 1.15 40.00 -9.38 104 136 QP
= 85.60 §.54 24.17 41.44 27.55 1.74 40,00 -15.83 200 0 Peak
] 146.37 7.67 31.863 45.80 Z2Z65.80 1.96 43.50 -11.87 200 0 Peak
7 243.38 9.20 33.85 48.25 Zo6.38 2.58 4p5.00 -12.35 200 0 Peak
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FCC ID: 2AAF5-MDZ05AB

MI Box 20".06.2013
Test Mode: IEEE 802.11bTX
Test CHI11: 2462MHz
Data: 84 File: C:'\Program Files'e32013outside'20130606 MLEMG (104)
Level (dBuvim)
100
FCO CLASS C
A
50 !
|
1 2 3 7
4
0 30 50 100 200 500 1000
Frequency (MHz)
Sife : 966 CHAMRFER
Condition : FOC CLASS C 3 2011 HIL.OG2 VERTICAL
: REW:120.000KHe VEW:300.000EHz: SWT:fnsto
ek : Mr
e oda : B CHii
manag :
Antenna Read Preamp Cable Limit Crrer AfPos  T/Pos
Freq Factor Level Lewvel Factor Loss Line Limit Remark
HH= dE/m dBuV/ m dBuv dE dE dBuV/m dE cn degr
1 31.84 15.17 33.11 40.83 27.21 1.32 40.00 -6.59 200 0 Peak
2 40.42  13.62 33.72 46.11 27.11 1.10 40.00 -6&.28 200 0 Peak
3 49,85 T.93 34.45% 52.51 z27.11 1.15 40.00 -5.52 200 0 Peak
4 49,85 T.93 32.09 EBo.12 z7.11 1.15 40.00 -7.91 115 152 QP
5 83.52 .41 23.17 40.64 27.50 1.62 40.00 -16.53 200 0 Peak
=1 13z2.22 g5.50 29.04 45.70 Z26.54 1.78 43.50 -14.4¢8 200 0 Peak
7 2458.55 9.36 32.42 46.51 2Z6.42 Z2.67 45.00 -13.58 200 0 Peak
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MI Box 20".06.2013
Data: 85 File: C:\Program Files'e32013outside 20130606 MLEMG {104)
Level (dBuvim)
100
FCOCLASS C
M
50 i
I
0 30 50 100 200 500 1000
Frequency (MHz)
Sife : 266 CHAMRER
Condition : FOC CLASS C 3m 2011 HILS62 HORIZONTAL
: REW:120. 000K H= VEW:300.000RHe SWT:&uto
=17 » MT
e ade :BCHiY
FLETL O .
Antenna Fead Preamp Cable Limit ver  ALfPos  T/Pos
Freq Factor Lewel Lewvel Factor Lo=s Line Limit Remark
HHz dE/m dBuW/m dEuv dE dE dBuV/m dE cm deg
1 31.84 18.17 24.74 3I2.45 27.21 1.32 40.00 -15.26 200 0 Peak
2 49,88 T.93  20.27 38.30 27.11 1.15 40.00 -19.73 200 0 Peak
3 g4.11 §.47 20.16 37.55 27.53 1.67 40.00 -15.54 Zoo 0 Peak
4 132 .22 5.50 32.23 48.89 26.94 1.78 43.50 -11.27 200 0 Peak
5 ZB63.82 9.84 27.56 41.43 26.38 Z2.67 46.00 -15.44 200 0 Peak
3 343.18 12.19 25.39 40.87 2&.60 2.93 46.00 -16.61 g ulu] 0 Peak
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Test Mode: IEEE 802.11gTX
Test CH1: 2412MHz

Data: 86 File: C:Program Files'e 312013'outside'20130606 MLEMG (104)
00 Level {dBuV/m)

FCC CLASS C
A

50 !

|

30 50 100 200 500 1000
Frequency (MHz)
Sife : 966 CHAMEFR
Condition : FCC CLASS C 3m 2011 HIL.562 HORIZONTAL
: REW:120.000KH: VEW:300. 000K Hz SWT:fto
=17 2 - MT
mode G CH1
FLETLO -
Antenna Pead Presmp Cable Limit Ower A/Pos  T/Fos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Remark
MH=z dE/m dBuW/m dEuv dE dE dBu¥V/m dE cm deg
1 30.00 19.15 25.63 32.66 27.33 1.12 40.00 -14.37 00 0 Peak
Z 49,5858 7.93 Z0.82 38.85 27.11 1.15 40.00 -19.18 00 0 Peak
3 50.05 .18 19.97 37.66 27.31 1.44 40.00 -20.03 00 0 Peak
4 131.76 5.54 33.54 50.17 Z26.95 1.78 43.50 -9.98 00 0 Peak
5 Z63.82 9.84 30.95 44.52Z Z6.38 2.67 46.00 -15.05 00 0 Peak
& 419.11 13.89 27.56 37.60 27.31 3.358 46.00 -18.44 00 0 Peak

WLL Report #13WB0524019F Rev 0 Page 61 © 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 88 File: C:'Program Files'e3'2013'outside20130606 MLEMG (104)
Level {dBuVim)
100
FCOQCLASS C
A
50 ,
|
2 4 3
4 7
g
0 30 50 100 200 500 1000
Frequency (MHz)
Site : Q66 CHAMEFER
Corudition ¢ FOC CLASS C G 2011 HLGB2 VERTICAL
: REW:120.000KH: VEW:300.000KH: SWTAnio
e »MT
mode » G CH1
TLETL O
Antenna Fead Preamp Cakle Limit Cver AfPos  T/Pos
Fregq Factor Level Level Factor Loss Line Limit Remark
MHz dESm dBuv/m dBuv dE dE dBuv/m dE cm deg
i 32,259 17.92 30.24 38.15 z27.12 1.36 40.00 -9.76 1za8 44 QP
2 32.259 17.92 34.04 41.95 27.19 1.36 40.00 -5.96 200 0 Peak
3 40,28 13.73 33.56 45.83 z27.10 1.10 40.00 -6.44 200 0 Peak
4 49,58 7.93 34.51 52.54 z7.11 1.15 40.00 -5.49 200 0 Peak
5 49,58 7.93 31.64 49.67 27.11 1.15 40.00 -8.36 104 56 QP
[ 132.22 §.50 34.53 51.19 Z6.94 1.78 43.50 -5.97 200 0 Peak
7 239.15 S9.04 31.81 46.62 26.34 2.49 46,00 -14.19 200 0 Peak
5] 345.60 12.25 25.83 40.29 ZI6.67 2.93 46.00 -17.17 200 0 Peak
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Test Mode: IEEE 802.11gTX
Test CH6: 2437MHz

Data: 89 File: C:'Program Files'e3'2013outsidei20130606 MLEMG (104)
Level (dBuv/m)
00

FCO CLASS

C
i
50 ;

0 30 50 100 200 500 1000
Frequency (MHz)
Sife : 900 CHAMRFER
Condition : FOC CLASS C 3m 2011 HIL.O62 VERTICAL
: REW: 120. 000K VEW:300.000KH= SWT:duto
et : MY
moodde : G CHb
LaTL o !
Antenna Fead Preamp Cakhle Limit Cryer  AfPos  TFPos
Freg Factor Lewvel Lewvel Factor Laoss Line Limit Remark
MHz dE/m dBEuV/m dEuW db dE dEuV/m dE cm deg
1 31.85 15.09 33.47 41.22 2Z7.:20 1.36 40.00 -6.53 oo 0 Feak
2 39.71 14.03 34.31 4e6.27 27.09 i.10 40.00 -5.89 200 0 Peak
3 39,71 14.03 32.23 44.159 27.09 i.10 40.00 2 -=7.77 146 297 QF
4 49,588 7.93 34.46 52.49 z27.11 1.15 40.00 -5.54 zZ00 0 Peak
5 49.85 7.93 30.81 45.84 Z27.11 i1.15 40.00 -9.39 104 133 QF
B 13z2.22 .50 33.73 50.39 Z6.94 1.7 43.50 -=-9.77 oo 0 Feak
7 Z45.09 9.24 32.79 47.29 Z6.39 Z.65 46,00 -13.21 200 0 Peak
g 343.18 12.19 28.22 39.70 2Z6.60 2.93 46,00 -17.78 200 0 Peak
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Data: 90 File: C:'Program Files'e3'2013'outside'20130606 MLEMG (104)
Level (dBuv/im)
o0

FCO CLASS

C

A
50 !
|

0 30 50 100 200 500 1000
Frequency (MHz)
Sife : 966 CHAMEFER
Coruldition : FCC CLASS C 3m 2011 HIL.OB2 HORIZONTAL
: REW:120.000KH: VEW:300.000KH: SWT:Auto
enf : MT
mode : G CHa
FLEFL O -
Antenna Fead Presmp Cakle Limit wver  AfPos T/ Pos
Freq Factor Level Level Factor Loss Line Limit Femark
MH= dAE/m dEuV/m dBu¥V dE dE dBEu¥/m dE o deg
1 30.32 19.03 25.19 32.36 27.30 i.10 40.00 -14.51 200 0 Peak
2 49.88 7.93 19.80 37.83 27.11 1.15 40,00 -2Z0.z20 Z00 0 Peak
3 84.70 5.50 20.24 37.58 27.55 1.71 40,00 -19.76 200 0 Peak
4 131.76 5.54 28.17 44.80 26.95 1.78 43.50 -15.33 200 0 Peak
) Z63.82 9,584 30.77 44.64 26,38 Z.67 46,00 -15.23 Zoo 0 Peak
& 338.40 12.08 285.59 40.07 26.47 Z2.93 46,00 -17.41 Zoo 0 Peak
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Test Mode: IEEE 802.11gTX
Test CHI11: 2462MHz

Data: 91 File: C:\Program Files'e3'2013'\outside 20130606 MLEMG (104)
Level {dBuW/m)
00

FCCQCLASS C
.
50 |

0 30 50 100 200 500 1000
Frequency (MHz)
Sife : Y00 CHAMBER
Cordifion : FOC CLASS C Om 2011 HLAO02 HORTZONTAL
: REW:120.000KHe VEW:300.000KHe SWT:buto
ik : M
mode : GCHI11
[ X=X ;
Antenna Fead Preamp Cable Limit Cwer A/Pos  T/Pos
Freq Factor Lewvel Level Factor Loss Line Limit Femark
MHz dE/m dBuV/m dBuv dE dE dBuV/m dE cm deg
1 30.96 18.65 27.88 35.37 27.Z5 1.11 40.00 -1z2.12 200 0 Peak
z 49.85 T.93 19.95 37.98 :27.11 1.15 40.00 -zZ0.05 200 0 FPeak
3 131.76 .54 Z25.61 42.24 Z26.95 1.78 43.50 -17.89 200 0 Peak
4 143 .83 7.83 25.15 42.25 26.85 1.92 43.50 -18.35 200 0 Peak
5 Z63.82 9.54 =25.Z24 4Z.11 :Z6.38 Z.67 46.00 -17.76 200 0 FPeak
[ 346.81 12.:28 Z29.358 40.858 2Z6.71 2.93 46.00 -16.62 200 0 Peak
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Data: 92

0 Level (dBuv/m)

File:

C:Program Files'e32013'outsidei20130606 MLEMG6 (104)

50

FCQ CLASS

c
[l
i

0 30 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMBER
Corudition : POC CLASS C 3m 2011 HILOB2 VERTICAL
: REW:120. 000K H: VEW:300.000KHz SWT:feto
=303 M7
mode : GCHiL
FLETLG ;
Antenna Read Preamp Cable Limit Crver  AfPos T/Pos
Freq Factor Level Lewvel Factor Loss Line Limit Remark
MH=z dESm dBuW m dABuy dE dE dBuV/m dE fu3i] deg
1 32.18 18.00 33.65 41.49 27.:20 1.36 40.00 -6.35 Zoo 0 Peak
2 41.4z2 13.06 33.42 46.38 27.13 1.11 40.00 -6.58 Zoo 0 Peak
3 49,88 7.93 34.40 5z2.43 Z27.11 1.15 40.00 -5.60 Zoo 0 Peak
4 49,88 7.93 31.84 49,87 Z27.11 1.15 40.00 -5.16 104 158 QF
5 104.54 5.97 Z6.04 42.60 Z27.18 1.63 43.50 -17.46 Zoo 0 Peak
] 141.33 7.95 Z5.40 45.468 Z6.59 1.85 43.50 -15.10 Zoo 0 Peak
7 Z4Z.53 9.16 33.5Z 45.19 Z6.37 Z.54 46.00 -12.45 Zoo 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Test Mode: IEEE 802.11n HT20TX

Test CHI: 2412MHz

Data: 93

File: C:'Program Files'e3'2013'outside'20130606 MLEMG (104)

Level {dBuV/m)
00

FCOCLASS C
H
50 ]
|
13 3 5 b
4
030 50 100 200 500 1000
Frequency {MHz)
Sife : 96 CHAMBER
Condition : FOO CLASS C 3m 2011 HIL.562 VERTICAL
: REW:120.000KHe VEW:300.000KHe SWTidifo
et :MT
mode : ¥ HT20 CH1
FLETL O :
hntenna Fead Preamp Cable Limit Over A/Pos  T/Pos
Freq Factor Lewvel Lewvel Factor Loss Line Limit Remark
MHz dE/m dBuV/m dEuv dE dE dBuV/m dE c deg
1 31.895 18.09 33.09 40.54 27.20 1.36 40.00 -6.91 =200 0 Peak
Z 39.85 13.94 33.31 45.37 27.10 1.10 40.00 -6.69 =200 0 Peak
3 49.88 7.93 34.35 52.38 &27.11 1.15 40.00 -5.65 =200 0 Peak
4 10z.72 §.92 Z26.39 4Z.9% ZI7.17 1.85 43.50 -17.11 200 0 Peak
5 13z.:22 .50 33.62 50.28 GE6.94 1.78 43.50 -9.88 =200 0 Peak
& Z42.53 9.16 35.16 49.83 E26.37 Z.54 46.00 -10.54 =200 0 Peak
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Beijing Xiaomi Technology Co., Ltd. FCC ID: 2AAF5-MDZ05AB
MI Box 20".06.2013

Data: 94 File: C:iProgram Files'e3'2013'0utside'20130606 MLEMG (104)
Level {(dBuv/im)

100

FCC CLASS

C

i
50 !
|

0 30 50 100 200 500 1000
Frequency (MHz)
Sife : 966 CHAMEER
Cordifion : FOC CLASS C 3n 2011 HILO62 FHORIZONTATL
: REW: 120, 000KHz VEW:300.000KH: SWTriito
araf P MT
made : N HT20 CH?
FLETL O B
Antenns Read Freamp Cable Limit rser  AfPos T/ FPos
Freq Factor Lewel Lewel Factor Loss Line Limit Remark
MHz dE/m dBuV/m dEuv dE dE dEuVY/m dE cm deg
1 F2.07 15.09 2Z24.44 32.19 zZ7.20 1.36 40.00 -15.58 Z00 0 FPeak
Z 49,38 7.93 19.65 37.68 ZZ7.11 i1.15 40.00 -20.35 z00 0 Peak
3 55.00 .53 19.57 36.87 27.57 1.74 40.00 -20.43 200 0 Peak
4 132 .22 .50 30.89 47.55 Z6.94 i1.78 43.50 -12.61 200 0 Peak
5 263.82 9.84 31.85 45.75 LZ6.38 Z2.67 46.00 -14.12 200 0 Peak
& 346,81 12.28 &2§.26 39.76 26.71 2.93 46.00 -17.74 200 0 Peak
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Beijing Xiaomi Technology Co., Ltd. FCC ID: 2AAF5-MDZ05AB
MI Box 20".06.2013

Test Mode: IEEE 802.11n HT20TX
Test CH4: 2437MHz

Data: 95 File: C:'\Program Files'e3'2013'outside’20130606 MLEMG (104)
Level (dBuvim)

100

FCC CLASS

C
m
50 |

0 30 50 100 200 500 1000
Frequency {(MHz)
Sife : 966 CHAMEFR
Condition : FOC CLASS C 3m 2011 HLO62 HORIZONTAL
: REW:120.000EHe VEW:300. 000KH: SWT:&ifo
ok :MT
mode : ¥ HT20 CHb
mar o !
Antenna Read Preamp Cable Limit Cver A/Pos  T/Pos
Freq Factor Lewvel Lewvel Factor Loz=s Line Limit Femark
NH=z dE/m dBuV/m dBuW dE dE dBuV/m dE cm deg
1 30.85 18.73 24.92 32.36 Z27.Z6 1.0%9 40.00 -15.08 00 0 Peak
Z 49,58 7.93 20.49 3§.5z2 =27.11 1.15 40.00 -19.51 Z00 0 Peak
3 §5.00 .53 &0.32 3I7.62 Z27.57 1.74 40,00 -19.88 Z00 0 Peak
4 132.22 8.50 27.44 44,10 Z6.594 1.78 43.50 -16.06 200 0 Peak
5 Z63.82 9.84 31.3%9 45.Z6 Z6.38 Z2.67 46.00 -14.861 A ula] 0 Peak
[ 4580.53 15.12 27.1% 36.12 27.53 3.48 46.00 -15.81 00 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 96 File: C:'Program Files'e3'2013'outside 20130606 MLEME (104)
Level (dBuVim)
100
FCOCLASS C
A
50 }
I I
0 30 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMBER
Condifion P FCOC CLASS C 3m 2011 HI.G62 VERTICAL
: REW:120.000KHe VEW:S00.000KH: SWTiAts
enf : MT
mode : N HT20 CHb
FLaTLE !
iAntenna Read Preamp Cable Limit Cwer AfPos T/ Pos
Freqg Factor Lewvel Lewvel Factor Loss Line Limit Remark
HH=z dE/m dBuV/m dBuv dE dE dBEuV/m dE cm deg
1 31.84 18.17 33.84 41.56 =Z27.21 1.32 40.00 -6.16 200 0 Peak
2 40,28 13,73 34.12 46,39 Z27.10 1.10 40.00 -5.58 200 0 Peak
3 40.28 13.73 31.89 44.16 Z27.10 1.10 40.00 -5.11 125 136 QP
4 49,35 7.93 34.45 52.48 Z27.11 1.15 40.00 -5.55 200 0 Peak
5 49,5885 7.93 3z2.15 50.18 Z27.11 1.15 40.00 -7.585 104 152 QP
& 131.76 .54 34.75 51.38 Z26.95 1.78 43.50 -5.75 200 0 Peak
7 142 .52 7.87 29.04 46.13 Z6.86 1.0 43.50 -14.46 200 0 Peak
] 244,23 9,20 33.90 45.46 Z26.38 Z.62 46,00 -12.10 200 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB
20™.06.2013

Test Mode: IEEE 802.11n HT20TX
Test CHI1: 2462MHz

Data: 97 File: C:iProgram Files'e3'2013outside'20130606 MLEMG {104)
Level {dBuVim)
100
FCCCLASS C
;
50 |
|
2 3
1 5 7
5
0 30 50 100 200 500 1000
Frequency (MHz)
Site : 906 CHAMEBER
Condifion : FOC CLASS C 3m 2011 HLS62 VERTICAL
: REW:120.000KH= VEW:300.000KH: SWT:Anto
=1 : M
mode : W HT20 CHii
FLETLO :
Antenna Read Preamp Csble Limit Crver A/Pos  T/Fos
Freg Factor Lewvel Level Factor Loss Line Limit Remark
HH=z dE/m dBuV/m dEuv dE dE dBuW/m dE cm deg
1 31.07 18.57 33.18 40.73 27.:24 1.1z 40.00 -6.82 200 0 Peak
Z 41.42 13.06 33.95 46.91 27.13 1.11 40.00 -6.05 00 0 Peak
3 49,55 T.93 34.45 5Z.48 Z7.11 1.15 40.00 -5.55 oo 0 Peak
4 49.38 7.93 31.79 49,82 27.11 1.15 40.00 -5.21 104 163 QP
5 96.10 .75 &5.85 4&2.70 27.32 1.72 43.50 -17.65 00 0 Peak
5] 131.76 .54 31.43 45.06 Z6.95 1.76 43.50 -12.07 Zoo 0 Feak
7 244,23 9.z20 32.70 47.26 26.38 2.62 46.00 -13.30 200 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 98 File: C:'Program Files'e3'2013\0wutside’20130606 MLEMG (104)
Lewvel (dBuWim)
100
FCC CLASS C
A
50 !
|
0 30 50 100 200 500 1000
Frequency (MHz)
Sife : 966 CHAMEFER
Condifion » FOC CLASS C 3m 2011 HIL562 HORTTONTAL
: REW: 120.000KHe VEW:300. 000K SWTrAto
=174 : MT
mode : N HT20 CHil
FLETL O v
Antenna Read Preamp Cable Limit Crrer  L/Pos  T/Pos
Freq Factor Lewvel Lewel Factor Lo=ss Line Limit Remark
MH=z dBE/m dBuv/m dABuv dE dE dBuW/m dB =] deg
1 30,00 19.15 Z26.25 33.28 27.35 1.12 40,00 -13.75 00 0 Peak
2 49.88 7.93 20.7Z 38.75 27.11 1.15 40.00 -19.258 200 0 Peak
3 54,11 §.47 :Z0.50 37.8% 27.53 1.67 40,00 -12.50 200 0 Peak
4 131.76 5.54 259.78 46.41 26.95 1.78 43.50 -13.72 200 0 Peak
5 279.04 10.31 27.98 41.33 26.38 2.72 46.00 -15.02 200 0 Peak
& 345.860 12.25 E9.84 41.30 26.87 Z.93% 46,00 -16.16 quln] 0 Peak
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Beijing Xiaomi Technology Co., Ltd. FCC ID: 2AAF5-MDZ05AB
MI Box 20".06.2013

Test Mode: IEEE 802.11n HT40TX
Test CH3: 2422MHz

Data: 99 File: C:\Program Files'e32013outside'20130606 MLEMG (104)
Lewvel (dBuVimj)
00

FCOCLASS C

H
50 !
|

30 50 100 200 500 1000
Frequency (MHz)
Séte : 966 CHAMBER
Condifion : FCC CLASS C 3m 2011 HIL.O62 HORIZONTAL
: REW:120.000KH= VEW:300.000KHz SWT:fiite
et :MT
mode : N HT40 CH3
FLEFL O :
Antenna Read Preamp Cable Limit rver  AfPos  T/Fos
Freq Factor Lewvel Level Factor Loss Line Limit Remark
NH=z dE/m dBuV/m dBEuW dE dE dBuVim dBE cm deg
1 31.51 18.33 24.93 3z2.62 27.2Z 1.z20 40.00 -15.07 zoo 0 Peak
z 49,355 7.893 20.19 35.2z z7.11 1.15 40.00 -19.51 zoo 0 Pesk
3 83.82 §.44 20.12 37.55 27.52 1.65 40.00 -19.885 ulu] 0 Pezk
4 131.76 .54 E29.81 46.44 Z6.95 1.75 43.50 -13.69 00 0 Peak
5 142 .52 7.87 26.68 43.77 Z6.86 1.90 43.50 -16.82 zoo 0 Peak
3 Z63.82 9.84 30.17 44.04 Z6.38 Z.87 46.00 -15.83 ulu] 0 Pesk
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 100 File: C:'Program Files'e312013'outside'20130606 MLEMG (104)
Level (dBuv/im)
100
FCCCLASS C
r
50 !
|
I
o 30 50 100 200 500 1000
Frequency (MHz)
Sife : 960 CHAMBER
Condition : FOC CLASS C 3n 2011 HL562 VERTICAL
: REW:120.000KHz VEW:300.000KHe SWTriito
et : MT
m ode : W HTYD CH3
mare b
hntenna Fead Preamp Cable Limit Crver  AfPos  T/Pos
Freq Factor Level Level Factor Loss=s Line Limit Femark
NH= dE/m dBuV/m dBuv dE dE dBu¥/m dB cm deg
1 32.18 18.00 33.95 41.79 27.20 1.36 40.00 -6.05 200 0 Peak
2 39.71 14,03 34.29 46.25 27.09 1.10 40.00 -5.71 200 0 Peak
3 39.71 14.03 33.01 44.597 Z27.09 1.10 40.00 -6.99 104 178 QF
4 49.88 7.93% 34.21 S52.24 27.11 1.15 40.00 -5.79 200 0 Peak
5 49.38 7.93 31.83 49.88 27.11 1.15 40.00 -8.17 104 164 QF
] §3.82 .44 24.71 42.14 Z27.52 1.65 40.00 -15.z29 Z00 0 FPeak
7 131.7a .54 29.54 46.17 26.95 1.78 43.50 -13.9¢6 200 0 Peak
=1 234.99 §.88 34.58 49.63 Z6.35 Z.42 46.00 -11.4:2 200 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB
20™.06.2013

Test Mode: IEEE 802.11n HT40TX
Test CH6: 2437MHz

Data: 101 File: C:'\Program Files'e3'2013'outside 20130606 MLEMG (104)
Lewvel (dBuVim)
100
FCOCLASS C
H
50 !
|
3 i}
! 3
g
7
0 30 50 100 200 500 1000
Frequency (MHz)
Sife : 966 CHAMEFR
Corudifion : FOC CLASS C 3m 2011 HLO62 VERTICAL
: REW:120.000KHe VEW:300. 000K He SWT:Aito
ared M
mode : N HT40 CHo
FLETL O s
Antenna Read Preamp Cable Limit over  AfPos  T/Paos
Freq Factor Lewvel Level Factor Lozs=s Line Limit Remark
MHz dE/m dBuvsm dBuv dE dE dBuV/m dBE c deqg
1 jZ.18 15.00 34.25 42.09 =Z7.:2Z0 1.36 40.00 -5.75 Z00 0 Peak
2 3z2.18 15.00 30.83 38.67 2Z7.20 1.36 40.00 -9.17 104 159 QP
3 39.85 13.94 34.65 46.71 =Z7.10 1.10 40.00 -5.35 Z00 0 Peak
4 39.85 13.94 31.22 43.28 Z7.10 1.10 40.00 -8.78 153 179 Qp
= 49,55 7.93 3F4.51 52.54 E27.11 1.15 40,00 -5.49 z00 0 Peak
] 49.88 7.93 31.83 45.836 27.11 1.15 40.00 -8.17 104 135 QP
7 58.82 3.88 24.74 46.62 27.1Z2 1.36 40.00 -15.26 Zoa 0 Peak
g 132.22 §.50 Z5.96 45.62 Z26.94 1.78 45.50 -14.54 Z00 0 Peak
9 Z48.55 9.36 32.18 46.57 Z6.4Z2 Z.67 46.00 -13.82 Zoa 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 102

Level (dBu\Vim)

100

File: C:'Program Files'e3'2013outside'20130606 MLEMG {104)

50

FCO CLASS

c
[]
|

0 30 50 100 200 500 1000
Frequency (MHz)
Site : 960 CHAMEER
Condition : FOC CLASS C 8 2011 HILO62 HORTZONTAL
: REW:120.000KH: VEW:300.000KHz SWT:Anifo
et : MT
mode : N HT40 CHb
mLaFL o :
Antenna Fead Preamp Cable Limit Cwer AfPos  T/Pos
Freq Factor Lewel Lewvel Factor Loss Line Limit Remark
MHz dE/m dBuW/m dBEuv dE dE dBuv/m dE cim deg
1 31.29 158.459 31.07 35.66 Z7.23 1.15 40.00 -5.93 Z00 0 Peak
z 49,55 T.93 E0.50 38.55 E27.11 1.15 40.00 -19.50 Z00 0 Peak
3 65,57 5.00 E3.96 44.559 EZ6.95 1.35 40.00 -16.04 Z00 0 Peak
4 121.98 9.42 E5.Z8 44.32 E27.19 1.73 43.50 -15.22 Z00 0 Peak
=) 131.7¢ .54 30.55 47.15 26.95 1.7 43.50 -12.95 z00 0 Peak
g 317.70 0 11.50 36,09 47.85 Z6.23 Z2.97 46.00 -9.91 z00 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB
20™.06.2013

Test Mode: IEEE 802.11n HT40TX

Test CH9: 2452MHz

Data: 103 File: C:'Program Files'e3'2013'outside'20130606 MILEMG (104)
Level (dBuVim)
100
FCC CLASS C
A
50 i
|
g
2 5 LL,:
4
0 30 50 100 200 500 1000
Frequency (MHz)
Sife : ot CHAMBER
Corddifion : FOC CLASS C 3m 2011 HL.Ob2 HORIZONTAL
: REW:120.000KHe VEW:300. 000K Hz: SWT:Ants
e M7
mode : N HT40 CH?
FLETLO :
Antenna Read Preamp Cable Limit Over A/Pos  T/Pos
Freq Factor Lewel Lewel Factor Loss Line Limitc Remark
MH=z dBE/m dBuW/m dBuV dE dBE dBul/m dE om deg
1 F0.00 19.183 24.72 31.75 27.33 1.12 40.00 -15.28 200 0 Peak
Z BZ.21 4,06 &£9.07 50.61 27.06 1.46 40.00 -10.93 Z00 0 Feak
3 1z4.57 9.20 2Z26.25 42.44 27.13 1.74 43.50 -17.25 00 0 Peak
4 252.95 9.51 25.62 359.81 26.39 2.69 46,00 -zZ0.38 200 0 Peak
5 341.95 12.15 28.78 40.27 26.57 2.93 46.00 -17.ZZ 0o 0 FPeak
3 §90.73 20.45 38.78 40.90 27.51 4.94 45,00 -7.22 200 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 104

File: C:iProgram Files'e3'2013woutside'20130606 MLEMG {104)

Level (dBuv/m)

100

50

FCC CLASS

C
[
|

30 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMBER
Conudifion : FOC CLASS C 3 2011 HIL.L02 HORIZONTAL
: REW:120. 000K H: VEW:300.000KHe SWT:fufo
et : MT
m ode : N HT40 CHD
LT O ;
Antenna Read Preamp Cable Limit Cver AfPos  T/Pos
Freq Factor Level Lewvel Factor Lo=s Line Limit Remark
HHz dE/m dBuv,/m dBuv dE dE dEuW/m dE =] deg
1 32.75 17.658 30.54 35.69 zZ7.17 1.34 40.00 -9.44 zoo 0 Peak
2 53.61 3.93 32.65 54.485 27.1:2 1.36 40.00 -7.35 200 0 Peak
3 65.11 4.79 25.95 49.79 26.95 1.40 40.00 -11.01 zoo 0 Peak
4 119.56 9.63 3J1.25 47.14 27.Z3 1.71 43.50 -12.25 Zo0 0 Peak
5 405.95 13.65 34.80 44.98 27.24 3.41 46.00 -11.20 200 0 Peak
[ 9o0o0.15 Z20.57 37.39 39.57 Z27.68 4.93 46.00 -5.61 Zo0 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB
20™.06.2013

Table 9 Radiated Emission Test Data(Above 1GHz)

Test Mode: IEEE 802.11b TX

Data: 55 File: C:'Program Files'e3'2013outside'20130606 MLEMG (104)
Level (dBuVim)
100
FCC CLASS C PK
5 4 5 R FCC CLASS C AV
50 1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMBER
Coradifiorn : FCC CLASS C PE 3m HF206 VERTICAL
: REW:1000.000KHz VEW:1000.000 K He SWTfuto
ant  Mr
mode : BCH1
mano I
Antenna Read Preamp Cable Limit Cver A/Pos  T/Pos
Freg Factor Level Lewvel Factor Loss Line Limit Remark
MHz dE/m dBuV/m dBuv dE dE dBuV/m dE cm deg
1 2157.26 E27.27 46.23 40.24 E5.71 4.43 74.00 -27.77 Z0o 0 Peak
Z 2407.70 &7.60 57.70 50.97 E5.29 4.4z 74.00 -16.30 Z0o 0 Peak
3 2790.11 E5.50 52.Z5 44.98 Z6.12 4.8% 74.00 -21.75 Z0o 0 Peak
4 3992.78 31.60 53.09 42.75 27.09 5.80 74.00 -20.91 200 0 Pesk
5 4518.02 32.31 53.11 40.99 27.07 &.88 74.00 -Z0.89 200 0 Pezsk
& 7158.81 35.25 52.30 35.31 Z27.12 8.86 74.00 -21.70 200 0 Pesk
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB
20™.06.2013

Data: 56 File: C:'Program Files'e3'2013'outside'20130606 MLEMG (104)
Level (dBuVim)
100
FCC CLASS CPK
1
) [ FCC CLASS C AV
Ll T
50 2 3
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMBER
Condition : FOC CLASS C PKE 3m HFO06 HORIZONTAL
: REW:1000.000KH: VEW:1000.000EH: SWT fAuto
=113 MY
mode : B CH1
FLETLO :
Antenna Fead Preamp Cable Limit Cr7er  AfFos  T/Pos
Fregq Factor Lewel Lewvel Factor Loss Line Limit Remark
MHz dE/m dBuV/m dEuv dE dE dEuV/m dE cm deg
1 Z407.70 27.60 60.9%9 54,26 25.29 4.4z 74.00 -13.01 Z00 0 Peak
Z Z726.34 Z5.35 49.63 42.45 Z6.04 4.57 74.00 -24.37 Z00 0 Peak
3 3714.44 31.09 49,863 39.55 27.02 6.01 74.00 -24.37 Z00 0 Peak
4 4515.02 32.31 51.55 39.46 27.07 6.88 74.00 -Z2.42 Z00 0 Peak
5 6515.55 34.78 51.57 35.61 26.58 T.76 0 74.00 -2Z.43 Z00 0 Peak
& 7875.25 35.53 53.24 35.968 Z6.52 .27 74.00 -20.76 Z00 0 Peak
WLL Report #13WB0524019F Rev 0 Page 80 © 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd.

FCC ID: 2AAF5-MDZ05AB

M1 Box 20".06.2013
Data: 58 File: C:'Program Files'e32013outside20130606 MLEMG {104)
Level (dBuv/m)
00
FCC CLASS CPK
3 Fi FCC CLASS C AV
]
50
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife r 966 CHAMEFR
Condifion : FOC CLASS C PK Om HF906 VERTICAL
: REW: 1000000 He VEW:1000.000KHe SWTi&itc
auE » MT
mode : B CH&
TLETLO s
Antenna Read Preamp Cable Limit ey L/Pos  T/Pos
Freg Factor Lewvel Lewvel Factor Los= Line Limit Femwark
MH= dE/m dBuV/m dBuv dE dE dBuVim dE o ded

1 2435.70 27.62 60.93 54.17 25.32 4.46 74.00 -13.07 200 0 Peak

2 3186.87 29,72 51.60 43.33 Z6.50 5.05 74.00 -22.40 200 0 Peak

3 4004,.34 31.60 53.40 43.07 27.07 5.80 74.00 -20.60 200 0 Peak

4 4574.04 3F2.43 53.32 41.37 Z6.98 6.50 74.00 -20.658 200 0 Peak

5 e0858.99 34,03 S50.7Y  35.07 Z6.53 .20 74.00 -23.23 equln] 0 Peak

& TE852.52 35.53% 53.05 35.83 Z6.55 .24 74.00 -20,95 equln] 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 59 File: C:'Program Files'e32013'outside'20130606 MLEMG (104)
Level {dBuWim)
100
FCC CLASS C PK
1
G FCC CLASS C AV
2 I “
50
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMEFR
Cordition : FOC CLASS C PR 3m HFOOO HORTZONTAL
: REW:1000.000KH= VEW:1000.000KHe SWT:Aufo
=1 : MT
mode : B CHb
FLETL G .
Antenna Fead Preamp Cable Limit Crer AfPos  T/Pos
Freq Factor Level Lewvel Factor Loss Line Limit Remark
MHz dE/m dBuV/m dEuv dE dE dBEuVW/m dE i deg
1 z435.70 27.62 61.56 54.830 Z5.32 4.45 74.00 -12.44 200 0 Peak
2 =2715.47 28.30 49.51 42.40 Z6.02 4.53 74.00 -z24.49 200 0 FPeak
3 4230.40 31.55 49.54 3I7.53 Z6.35 6.51 74.00 -24.46 qulu] 0 FPeak
4 4574.04 32.43 51.35 39.40 Z6.98 6.50 74.00 -Z2.65 200 0 FPeak
5 5795.85 34.75 51.87 35.81 Z6.58 7.89 774,00 -22.13 200 0 Feak
& 7875.25 35.53 53.20 35.92 Z6.52 S5.27 74.00 -zZ0.80 00 0 FPeak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 60

File: C:'Program Files'e3'2013'outside'20130606 MLEMG {104)

Level (dBu\vim)
00

FCC CLASS CPK

FCC CLASS C AV

50 3
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMEFER
Corndition : FOC CLASS C PR 3m HFOO6 HORIZONTAL
: REW:1000.000KH= VEW:1000.000KH: SWT Ao
anf M7
mode : BCHi1
mam e d
Antenna Read Preasmp Cable Limit Crrer A/Po=s T/ FPos
Freqg Factor Lewvel Lewvel Factor Loss Line Limit Remark
HMHz dE/m dBEuvV,/m dEuv dE dE dBuV/m dE i deg
1 Z464.02 27.66 BR.T4 59.99 Z5.40 4.49 V4.00 -7.Z26 equln] 0 Peak
Z 2734.23 28,35 45,11 41.94 Z26.05 4.87 V4.00 -24.89 equln] 0 Peak
3 3546.58 30,79 45,08 39.23 Z26.44 5.50 7V4.00 -24.92 equln] 0 Peak
4 4930.72 32,55 50,73 35.87 27.1:z 6.43 74.00 -23.27 equln] 0 Peak
5 5377.35 33,29 50,86 37.47 26,92 T.02 V4,00 -23.14 equln] 0 Peak
& 7875.25 35,53 52.92 35.64 26,52 .27 V4.00 -21.08 equln] 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB
20™.06.2013

Data: 61 File: C:'Program Files'e32013\outside20130606 MLEMG (104)
Level {dBuVim)
00
FCC CLASS CPK
5 ] 4 q FCC CLASS C AV
f
50
0 1000 1500 2000 5000 10000 13000
Frequency (MHz)
Site : 966 CHAMBER
Condifion : FOC CLASS C PR 3m HFOOO VERTICAL
: REW:1000.000KH= VEW:1000.000KHe SWT:ff0
et - MT
mode r BCHi1
FLETLO :
Antenna Read Preamp Cable Limit Crver AfPos  T/FPao=
Freq Factor Lewvel Lewvel Factor Loss Line Limit Remark
HHz dE/m dBuW,/m dEuv dEb dE dBuV/m dE cin deg
1 Z464.02 Z7.86 64,17 57.42 Z5.40 4.49 74.00 -9.83 200 0 Peak
2 Z2790.11 28.50 52.63 45.36 Z26.12 4.89 T4.00 -21.37 200 0 Peak
3 3347.37 30.23 52.84 43.67 27V.23 6.17 74.00 -z21.16 200 0 Peak
4 3992.78 31.80 53.83 43.52 27.09 5.80 74.00 -z20.17 200 0 Peak
5 4930.72 32.55 52.60 40.74 27V.12 6.43 74.00 -21.40 200 0 Peak
] 5361.83 33.29 51.16 37.84 Z6.95 6.95 74.00 -ZZ.54 Z00 0 Peak
WLL Report #13WB0524019F Rev 0 Page 84 © 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Test Mode: IEEE 802.11g TX

Data: 62 File: C:Program Files'e32013'outside'20130606 MLEMG6 (104)
Level (dBu\im)
100
FCC CLASS CPK
N 1 G FCC CLASS C AV
T 5
50
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 960 CHAMBER
Condifion : FCC CLASS C PK 3m HF906 VERTICAL
: REW:1000.000KHe VEW:1000.000KH SWT:Aifo
et : MF
mode : G CH1
FLETLO :
Antenna Read Preamp Cable Limit Cver  AfPos  T/Pos
Freq Factor Lewvel Lewel Factor Loss Line Limit Remark
MH= dE/m dBuv/m dBEuv dE dE dBuW/m dE cm deg

1 2414.67 2Z27.60 54.40 47.67 E25.30 4.43 74.00 -19.60 200 0 Feak

2 2790.11 28.50 5Z2.32 45.05 Z26.12 4,59 74.00 -Z21.68 200 0 Peak

3 3992.78 31.60 52.13 41,82 z7.09 5.80 74,00 -21.87 Z00 0 Peak

4 S5392.92 33.3% 50.73 37.ZZ2 Z6.885 7.07 0 74,00 -23.27 200 0 FPeak

5 6249.46 34,10 50.90 36.02 26.77 7.855 74,00 -23.10 200 0 Peak

5] TH5Z.52  35.53 5Z.73F  35.51 E6.55 .24 74.00 -21.z27 200 0 Feak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 63 File: C:'Program Files'e3'2013\0wutside’20130606 MLEMG (104)
Lewvel (dBuWim)
100
FCC CLASS C PK
- FCC CLASS C AV
4 ]
50 3
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMEFER
Condifion » FOC CLASS C PK 3m HF906 HORIZONTAL
: REW:1000.000KH= VEW: 1000, 000K He SWTif1te
=174 : MT
mode G CH?
TLETL o v
Antenna Read Preamp Cable Limit Crrer  L/Pos  T/Pos
Freq Factor Lewvel Lewel Factor Lo=ss Line Limit Remark
MH=z dBE/m dBuv/m dABuv dE dE dBuW/m dB =] deg
1 Z407.70 2%7.s0 57.87 51.14 25.:29 4.42 T4.00 -16.13 00 0 Peak
2 2742.14 25.35 45.31 41.15 26.06 4.87 74.00 -25.69 200 0 Peak
3 3640.05 30.93 49.60 39.68 26.63 5.6 74,00 -24.40 200 0 Peak
4 3969.77 31.57 49,77 39.36 26.83 5.67 74.00 -24.23 200 0 Peak
5 5361.83 33.29 50.82 37.50 26.95 6.98 74.00 -23.18 200 0 Peak
& 6535.28 34.81 52.01 36.50 26.97 7.7 74,00 -21.99 quln] 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 64 File: C:'Program Filesie312013'outside'20130606 MLEMG (104)
Lewvel (dBuvim)
100
FCC CLASS CPK
fi FCC CLASS C AV
7 3 3 5
50
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMEER
Condition ¢ FOC CLASS C PK 3w HFOO6 HORIZONTAL
: REW:1000.000KHe VEW:1000.000KHs SWTiito
et M7
made : G CHg
TLETLO -
Antenn=a Read Preamp Cable Limit Crrer A/Po= T/ Pas
Freq Factor Level Lewvel Factor Los= Line Limwit Remark
MH= dE/m dBuV/m dBuv dEb dE dBuV/m dBb crm ded
1 2442 .75 27.64 59.47 52,72 Z5.35 4.46 74.00 -14.53 200 0 Peak
Z 2795.19 25.55 50.76 43.42 Z26.13 4.92 74.00 -23.24 z00 0 Peak
3 3505.81 30,70 49.31 39.89 Za6.72 S5.44 74.00 -Z4.69 Z00 0 Peak
4 5377.35 33.29 50.97 37.58 Za6.92 7.02 74,00 -23.03 Z00 0 FPeak
5 6515.55 34.78 51.42 35.46 Z6.58 7.6 74,00 -22.58 200 0 Peak
G 7875.25 35.53 53.16 35.88 Z2a6.52 §.27 774.00 -Z20.54 200 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 65 File: C:'Program Files'e32013'utside20130606 MLEMG (104)
Level (dBuWim)
100
FCC CLASS CPK
1
2 J FCC CLASS C AV
[ T 1]
50
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMEBFR
Condition : FOC CLASS C PK 3m HF906 VERTICAL
: REW:1000.000KHe VEW:1000.000KHe SWTibfe
et :MT
moda : G CHb
FLETL O :
Antenna Fead Preamp Cable Liwit Crrer  A/Pos T/ Pos
Freq Factor Level Level Factor Loss Line Limit Remark
MHz dE/m dBuv/m dBuv dE dE dBuV/m dE cm deg
1 2442 .75 27.84 585.60 51.85 25.35 4.46 74.00 -15.40 200 0 FPeak
2 2790.11 25.50 55.42 46.15 Z26.12 4.59 74.00 -Z0.55 200 0 FPeak
3 3196.09 29.72 51.40 43.11 Z6.53 5.10 74.00 -22.60 200 0 Feak
4 3992.75 31.e0 52.25 41.97 27.09 5.80 774,00 -21.72 =00 0 FPeak
& E377.35 33.29 51.73 38.34 Z2g.92 7.02 74.00 -22.27 zZoo 0 Peak
[ G267.55 34.11 51.22 36.28 Z6.71 7.54 74.00 -z22.78 200 0 Peak
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MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 66 File: C:'Program Files'e32013'outside’20130606 MLEMG {104)
Level (dBuVim)
100
FCC CLASS CPK
5 1 G FCC CLASS C AV
4 aJ
50
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMEFER
Corudifion : FOC CLASS C PK 3n HF900 VERTICAL
: REW:1000.000KHe VEW:1000.000K A= SWTartfe
=373 : MT
mode : G CHi?
FLETL o !
Antenna Read Preamp Cakle Limit Cwver 4/Pos  T/Pos
Fregq Factor Lewel Level Factor Lo=s Line Limit Remark
NHz dE/m dBuWV/m dEuv dE dE dEuV/m dE c deg

1 2464.02 27.66 64.36 57.61 Z5.40 4,49 74.00 -9.64 200 0 Peak

2 2790.11 25.50 53.05 45.78 Z6.1Z2 4.59 74.00 -Z0.95 200 0 Peak

3 3992.76 31.60 52.19 41.85 Z7.09 5.80 74.00 -21.851 200 0 Feak

4 5392.92 33.32 50.41 36.90 Z6.858 7.07 74.00 -23.59 200 0 FPeak

5 BE055.99 34.03 51.41 35.71 Z6.53 .20 74.00 -22.59 200 0 FPeak

[ 7875.25 35.53 53.87 36.359 Ze.52 g.27 74.00 -20.33 200 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 67 File: C:'Program Files'e32013\outside 20130606 MLEMG (104)
Level (dBuVim)
00
FCC CLASS CPK
A FCC CLASS C AV
3 5
50 2
0 1000 1500 2000 5000 10000 13000
Frequency (MHz)
Site : 966 CHAMEER
Corndition : FOC CLASS C PR 3m HFOOb6 HORTZONTAL
: REW:1000.000KH= VEW:1000.000 Kz SWT:dfo
et : MT
mode G CHIZ
FLETL O d
Antenna Read Preamp Cable Limit Cryer  AfPos T/ FPas
Freq Factor Lewvel Lewvel Factor Loss Line Limit Femark
MHz dE/m dBuV/m dEuv dbE dE dBuV/m dE cm deg
1 Z24g4.02 Z7.66 64.15 57.43 25.40 4.492 v4.00 -9.82 200 0 Peak
2 Z2685.00 Z8.25 48.8e 41.73 Z25.90 4.78 74.00 -25.14 200 0 Peak
3 3982.75 31.e0 50.05 39.77 Z27.09 5.80 7V4.00 -23.92 200 0 Peak
4 53d4e.36 33.27 50.75 37.56 Z26.95 6.93 74.00 -23.:22 200 0 Peak
5 60585.99 34.03 50.85 35.18 268.53 .20 7V4.00 -23.12 200 0 Peak
[ 7852.52 35.53 53.01 35.79 Z6.55 .24 74.00 -20.99 Z00o 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Test Mode: IEEE 802.11n HT20TX

Data: 68 File: C:Program Files'e3'2013outside'20130606 MLEMG (104)
Level (dBuVim)
100
FCC CLASS C PK
N FCC CLASS C AV
jaj
50 2 34
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMBER
Cornudifion ¢ FCC CLASS C PK 3w HFO0b6 HORIZONTAL
: REW:1000.000KHe VEW:1000.000KHz SWT-&nitfo
e : MT
moede : N20 CHiI
mamae ;
Antenna Fead Preamp Cable Limit Cver AL/Pos  T/Pos
Freq Factor Lewvel Lewvel Factor Loss Line Limit Remark
MH=z dE/m dBEuV/m dBuV dE dE dBuV/m dE cm deq
1 240%7.70 27.60 57.79 51.06 25.29 4,42 74.00 -16.21 200 0 Peak
2 Z656,33 Z28.11 49.51 42.53 25.8:2 4,69 74.00 -24.49 Z00 0 Peak
3 3526.13 30.76 495.28 395.57 26.56 5.51 74.00 -Z4.7: 200 0 Peak
4 3992.78 31.e0 49,43 39.12 27.09 5.80 74.00 -24.57 200 0 Peak
5 5346.36 33.27 51.21 37.99 26.95 6.93 74.00 -Z2.79 z00 0 Peak
& 7390,07 35.50 52.35 35.94 27.00 7.91 74.00 -21.65 200 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 69 File: C:'Pregram Files'e3'2013%utside'20130606 MLEME (104)
Level (dBuV//m)
00
FCC CLASS CPK
1 2 | 3 | - FCC CLASS C AV
+ 4] 5
50
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMEFER
Condifion : FCC CLASS C PR Om HFOU& VERTICAL
: REW:1000.000KH= VEW:1000.000KH SWTtiute
araf M7
made : 20 CH1i
FLEFL O d
Antenna Fead Preawp ©Cable Limit Cwver  AfPos T/ Pos
Freq Factor Lewvel Lewvel Factor Loss Line Limit Remark
MH=z dE/m dBuv/m dEuv dE dE dBuV/m dE cin deg
1 z414.67 27.60 54.03 47.30 Z25.30 4.43 74.00 -19.87 z0a 0 Peak
2 2790.11 28.50 52.80 45.53 Z6.12 4.89 74.00 -21.20 200 0 Peak
3 3196.09 29.72 52.79 44.50 Z26.53 5.10 74.00 -21.21 200 0 Peak
4 4004.34 31.60 51.83 41.50 27.07 5.80 74.00 -22.17 200 0 Peak
5 5405.53 33.35% 51.03 37.44 26.85 7.09 74.00 -22.97 Z00 0 Peak
[ 7390.07 35.50 S51.89 35.485 Z7.00 7.91 74.00 -Z2.11 Zoo 0 Peak
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MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 70 File: C:\Program Files'e32013%outside'20130606 MLEMG (104)
Level (dBuv/m)
00
FCC CLASS CPK
5 4 FCC CLASS C AV
T La)
50
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sifa r 966 CHAMEFR
Condition : FOC CLASS C PK Om HFOOG VERTICAL
: REW:1000.000KHe VEW:1000,.000KHe SWT&uto
euf » MT
mode : 20 CHa
TLEFL O s
Antenna Read Preamp Cable Limit ey L/Pos  T/Pos
Freg Factor Lewvel Level Factor Los=s Line Limit Remark
MH= dE/m dBuV/m dBuv dE dE dBuvim dE o deo

1 2442.75 Z7.64 57.39 50.64 25.35 4,46 74,00 -16.61 200 0 Feak

2 2790.11 Z8.50 52.23 44.96 26.12 4,89 74,00 -21.77 200 0 Feak

3 3186.87 29,72 50.41 42.14 26.50 5.05 74,00 -23.59 200 0 Feak

4 3981.26 31.57 53.15 42.76 26.96 5.78 74,00 -20.85 200 0 Feak

) S5392.92 33,32 51.70 38.19  Z26.88 T.07 0 74,00 -22.30 equln] 0 Feak

& e7TE.E2T 34,71 51.63  35.47  26.57 .02 74,00 -22.37 equln] 0 Feak
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Beijing Xiaomi Technology Co., Ltd.

FCC ID: 2AAF5-MDZ05AB

M1 Box 20".06.2013
Data: 71 File: C:PProgram Filese3'2013'\outside 20130606 MLEMG (104)
Level {dBuV/im)
100
FCC CLASS C PK
1
E f FCC CLASS C AV
50 2 3 4
0 1000 1500 2000 5000 10000 18000
Frequency {MHz)
Sife : 966 CHAMEER
Condifion : FOC CLASS C PR 3m HF06 HORIZONTAL
: REW:1000.000KHe VEW:1000.000KHe SWT:rheto
et : My
mode : N20 CHa
TLETL O L
Antenna Fead Preamp Cable Limit Cwer  AfPos  T/Pos
Freg Factor Lewvel Lewvel Factor Laoss Line Limit Remark
MHz dE/m dBuv/m dBuv dE dE dBuVv/m dE ci deg
1 244z2.75 2Z7.64 E59.99 53.24 25.35 4,48 74.00 -14.01 200 0 Peak
2 270z2.80 28.25 49.43 42.34 25.94 4,78 74.00 -24,57 200 0 Peak
3 3505.51 30.70 49,79 40.37 Z6.7Z2 5.44 74.00 -24.Z21 00 0 FPeak
4 4086.18 31.58 49.83 39.70 Z26.94 5.49 74.00 -24,17 200 0 FPeak
5 6071.42 34.03 51.96 36.40 26.45 .01 74.00 -22.04 200 0 Peak
& TE50.59 35.57 53.32 36.00 Z6.856 .61 74.00 -20.68 Zo0 0 Peak
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FCC ID: 2AAF5-MDZ05AB

M1 Box 20".06.2013
Data: 72 File: C:'Program Files'e32013'outside20130606 MLEMG (104)
Level (dBuWim)
100
FCC CLASS C PK
4
b FCC CLASS C AV
! ]
50 2 3
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMEFR
Condition : FOC CLASS C PR Owm HFO06 HORIZONTAL
: REW:1000.000KH: VEW:1000.000KHe SWT buto
ot  MT
mode W20 CHi1
FLETL G v
Antenna Fead Preamp Cable Limit Crrer  AfPos  T/Pos
Freq Factor Level Lewvel Factor Loss Line Limit Remark
HHz dE/m dBuVim dEuV dE dE dBu¥W/m dE i deg
1 2471.16 27.65 64,25 57.4% 25.42 4,50 74.00 -5.75 200 0 Peak
2 2780.11 28.50 45.62 41.35 2Z26.1:2 4,89 74.00 -25.38 200 0 Peak
3 3629.54 30.93 459,22 39.27 Z6.66 5.65 74.00 -z24.785 qulu] 0 FPeak
4 4z24=2.64 31.55 50.51 38.68 26.53 6.51 7V4.00 -23.49 200 0 Peak
5 5377.35 33.29 50.897 37.58 26.8% 7.02 V4,00 -23.03 200 0 Feak
& TET53.03  35.56 53.29 35.77 Z6.885 .84 7V4.00 -z0.71 00 0 FPeak

WLL Report #13WB0524019F

Rev 0 Page 95

© 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd.

FCC ID: 2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 73 File: C:\Pregram Files'e3'2013'outside'20130606 MLEMG (104)
Level (dBuvim)
00
FCC CLASS C PK
1
- 4 5 I3 FCC CLASS C AV
50 3
0 1000 1500 2000 5000 10000 18000
Frequency {MHz)
Sife : 966 CHAMEFR
Condifion P FCC CLASS C PK 3m HFO06 VERTICAL
» REW:1000.000KH: VEW:1000.000KHe SWT: &0
avnd - MT
mode - W20 CHit
ML :
Antenna Read Preamp Cabhle Limit Cver A/Pos  T/Pao=
Freg Factor Lewvel Lewvel Factor Loss Line Limit Remark
HHz dE/m dBuV/m dBuv dE dE dBuV/m dE i deg

1 2471.16 2Z7.688 63.74 56.95 Z25.4Z 4.50 74.00 -10.26 equln] 0 Peak

2 2795.19 Z8.55 51.68% 44.34 Z26.13 4.92 74.00 -Z22.32 equln] 0 Peak

3 3515.96 30,73 49.11 39.58 Z6.84 S5.44 74.00 -24.59 equln] 0 Peak

4 F9581.26 31.57 53.55 43.16 Z6.98 5.78 74.00 -Z20.,45 equln] 0 Peak

5 5795.88 34.75 5Z2.56 36.50 Z6.58 7.89 74,00 -21.44 equln] 0 Peak

& TET5.25 35.53  53.30 3F6.02 Z26.52 .27 74.00 -20,70 equln] 0 Peak
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Beijing Xiaomi Technology Co., Ltd.

MI Box

FCC ID: 2AAF5-MDZ05AB
20™.06.2013

Test Mode: IEEE 802.11n HT40TX

Data: 74

Level (dBuvim)

File: C:\Program Files'e32013'outside 20130606 MLLEMG (104)

100
FCC CLASS CPK
2 5 - FCC CLASS C AV
# 5
50
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sifa : 966 CHAMBER
Condition : FOC CLASS C PK 3m HFOD6 VERTICAL
: REW: 1000.000KH= VEW:1000.000KH: SWT:fdto
et - MT
made  N40 CH3
FLEFLO H
Antenna Fead Preamp Cable Limit Cver  A/Pos  T/Pos
Fregq Factor Lewvel Lewvel Factor Lass Line Limit Remark
MHz dE/m dBuv/m dEuv dE dE dEuW/m dE cm deg
1 2414.67 27.80 55.72 485.99 25.30 4.43 74.00 -15.:28 200 0 Feak
4 2795.19 28.55 53.37 46.03 26.13 4.92 V4.00 -z20.63 Zoo 0 Feak
3 31986.08 29.7Z 50.50 4Z.Z1 26.53 5.10 74.00 -Z3.50 Zoo 0 Feak
4 3515.96 30.73 51.16 41.83 Z26.64 S5.44 74,00 -zZ2.54 200 0 Feak
5 3992.78 31.80 52.61 42.30 27.09 5.80 v4.00 -21.39 Z0oo 0 FPeak
[ 5377.35 33.25% 51.81 35.42 26.9:2 7.02 74,00 -zZ.15 zoo 0 Peak
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MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 75 File: C:PProgram Files'e3'2013outside'20130606 MLEMG (104)
Lewvel (dBuVim)
100
FCC CLASS CPK
1 FCC CLASS C AV
i 5 B
50 2 3
0 1000 1500 2000 5000 10000 13000
Frequency (MHz)
Sifa : 966 CHAMEBFER
Condifiorn : FCC CLASS C PE 3m HFOO6 HORIZONTAL
: REW:1000.000KH: VEW:1000.000KHe SWT Afo
ent : MT
mode : N40 CH3
FLSFL O :
Antenna Fead Preamp Cable Limit Cver  AfPos  T/Pos
Freq Factor Lewvel Lewvel Factor Loss Line Limit REemwark
MH=z dE/m dBuV/m dBuW dE dE dBuW/m dE cm deg
1 2425.67 Z7.62 54,96 45.22 £25.31 4.43 74,00 -19.04 200 0 FPeak
Z 2715.47 28.30 49.1% 42.08 Z6.0Z2 4.83 74.00 -24.51 200 0 Peak
3 3165.50 29,66 49,07 40.85 Z6.44 5.00 74,00 -24.93 200 0 FPeak
4 4027.55  31.59 49,89 39.74 Z27.01 5.57 74,00 -24.11 200 0 FPeak
5 5361.83 33.259 50.81 37.49 Z6.895 5.95 74.00 -23.19 200 0 Peak
G 67P6.27 34,71 51.50 35.34  Z6.57 g.02 74,00 -22.50 200 0 FPeak
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MI Box

FCC ID: 2AAF5-MDZ05AB

20™.06.2013

Data: 76 File: C:'Program Files'e32013'outside20130606 MLEMG (104)
Level {dBuVim)
100
FCC CLASS C PK
g FCC CLASS C AV
[
50 2 3 14
0 1000 1500 2000 5000 10000 12000
Frequency {(MHz)
Site : 966 CHAMBER
Condifion : FCC CLASS C PK 3n HF06 HORIZONTAL
: REW:1000.000EH: VEW:1000.000KH= SWT:itoe
=1t : MF
mode : W40 CHo
FLETL O :
Antenna Fead Preamp Cable Limit Cver LfPos  T/Pos
Freq Factor Lewvel Lewvel Factor Loss Line Limit Remark
MH= dE/m dBEuvym dBuv dE dE dBEuW/m dE cm deg
1 449,52 :z7.64 57.94 51.18 Z5.37 4.49 74.00 -16.06 Z00 0 Peak
2 Z2633.40 25.06 49.51 42.57 25.77 4,65 74.00 -24.49 z00 0 Peak
3 3650.55 30.96 49.17 39.21 E26.72 5.7z 74.00 -Z24.53 00 0 Peak
4 4z215.19 31.56 48.91 36.85 E6.17 5.67 74.00 -Z5.09 Zz00 0 Peak
5 5471.42 33.45 50.04 36.Z21 EZ6.66 T.04 74.00 -Z3.96 Zoo 0 Peak
[ 7807.26 35.54 52.89 35.20 Ze6.e62 g.77 74.00 -21.11 200 0 Pesk
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FCC ID: 2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 77 File: C:'Program Files'e 32013\ outside 20130606 MLLEME {104)
Lewvel {dBuWim)
100
FCC CLASS C PK
5 . I & FCC CLASS C AV
50
% j000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMBFER
Coradifion : FCC CLASS C PR O HFOO6 VERTICAL
: REW:1000. 000K VEW:1000.000 K s SWT:fito
erE » MT
mode : W40 CHb
FLETL & -
Antenna Fead Preamp Cable Limit rrer L/Pos T/ Pos
Freq Factor Lewvel Lewvel Factor Loss Line Limit Eemark
MH= dE/m dBuV/m dBEuv dE dE dEuvsm db cm deg

1 2449 .52 27.64 56.43 49.67 25.37 4.49 74,00 -17.57 200 0 Peak

2 2790.11 Z28.50 5z.53 45.268 2Z6.1Z2 4.59 74.00 -21.47 200 0 Peak

3 3156.87 29.72 S50.16 41.53 Z246.50 5.05 74.00 —-E23.54 Z0oo 0 Feak

4 3992 .78 31.60 50.22 39.91 27.09 5.80 74.00 —-23.73 200 0 Peak

5 45374 .04 32.43 S0.79 35.84 =26.93 6.50 74.00 -23.21 200 0 Peak

[ BTTGE.27 34.71 51.65 35.52 26.57 S5.02 74.00 -22.32 200 0 Peak
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Data: 78 File: C:'Program Filesie3'2013'outside'20130606 MLEMG6 (104)
Level (dBuVim)
100
FCC CLASS CPK
2 P FCC CLASS C AV
4
50
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife r 966 CHAMEFR
Corndition » FOC CLASS C PK 3 HFO06 VERTICAL
: REW:1000.000KHe VEW:1000. 000K Hz SWT:into
anf - MT
mode : N40 CHD
mLane .
Antenns Fead Preamp Cable Limit Cver  AfPos  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Remwark
MHz dB/m dBuW/m dBuV dE dBE dBuV/m dB cm deg
i 2464.02 27.66 59.25 52.50 25.40 4.45 74.00 -14.75 qul] 0 Peak
2 2795.19 Z8.55 53.Z8 45.94 26,13 4.92 74.00 -20,72 oo 0 Peak
3 3186.87 Z9.72 50.86 42.39 Z26.50 5.05 74.00 -23.34 oo 0 Peak
4 3505.81 30.70 51.91 42.49 26.72 5.44 74,00 -22.09 200 0 Peak
5 3981.26 31.57 53.12 42.73 26.96 5.78 74.00 -20.88 200 0 Peak
& 4230.40 31.55 51.38 39.37 26.35 6.81 74.00 -2Z.,62 200 0 Peak
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Data: 79 File: C:\Program Files'e32013outside'20130606 MLEMG (104)
Level (dBuvim)
100
FCC CLASS CPK
1
FCC CLASS C AV
50 2 34 58
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 906 CHAMBER
Corudifion : FOC CLASS C PR 3m HF906 HORIZONTAL
: REW:1000.000EHe VEW:1000.000KHe SWTifnito
et : MT
mode : N40 CHO
mLan e ¥
Antenna Fead Preamp Cable Limit Crver  AfPos  T/Pos
Freq Factor Level Lewvel Factor Lo=s=s Line Limit Remark
NH=z dE/m dBuV/m dEuv dE dE dBu¥/m dBE cm deg
1 2464.02 27.66 60.23 53.45 Z5.40 4.49 74,00 -13.77 Z00 0 Peak
2 2718.47 28.30 45.14 41.03 2Z6.02 4,83 74.00 -Z5.86 200 0 Peak
3 3515.96 30.73 45.Z28 38.75 Z6.64 5.44 7T4.00 -25.72 Z0o 0 Peak
4 4015.93 31.60 45.52 35.15 =Z7.04 5.81 74.00 -25.48 Z00 0 Peak
5 4735.18 32.10 49.59 38.24 Z7.27 6.52 74,00 -24.41 200 0 Peak
] 5361.583 33.29 50.15 36.86 Z6.95 6.95 74.00 -23.52 Z00 0 Peak
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4.6 Band Edge Measurements(Conducted)

Conducted band edge measurements at 2390MHz and 2483MHz were made with the
unit transmitting in the low end of the channel range and the high end closest to the
restricted bands respectively. The emissions were made on the shielding room and the
table lists the corrected levels of the emissions at the band edge for comparison to the
limit. Table 10 shows the band edge emissions.
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Table 10 Band Edge Measurements (Conducted)
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 7.69 dBm
Ref 9 dBm “Att 5 dB SWT 5 ms 2.413650000 GHz
Markgr 2 1
-46\98 dBm
Lo : oho—GH
Markl 3 [T1(1
j -32.02\ dBm
G |--10
D1 -12.31 dBm [ [Z- 399594718 [EhZ

Markgr 4 [T1(]
-4§.11 §Bm||pr

[-20 / 2.333684051 Tz
3

|30
/w “

--40
4 Mmf
ORI i st s A dusob A s Y i

=70

Center 2.375188462 GHz 10 MHz/ Span 100 MHz

Date: 6.JUN.2013 04:07:10

Test CHI11: 2462MHz

*RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 9.80 dBm
Ref 10 dBml *Att 5 dB SWT 5 ms 2.461573077 GHz
v

10 Markgr 2 [T1]]
//M -43.60 dBm
o \«\ 2.483500000 GHz| M
Markgr 3 [T1]]
1 PK] / E -46 .47 dBm
MAXH I I 51——16- d_\‘ _500004000—GH:

Markdr 4 [T1(]
-42.83 dBm||1pp

-
[

W\MWMW. " ABA ,WN 3DB

Center 2.496188462 GHz 10 MHz/ Span 100 MHz

Date: 6.JUN.2013 04:25:49
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

*RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 2.75 dBm
Ref 9 dBm *Att 5 dB SWT 5 ms 2.413169231 GHz

Markgr 2 [Tll 1

-0 e
Markgr 3 [T1
-3%.-
-10

- 3968 59 [GHZ
Markgr 4 [T1]|]
D1 -17.%5 dBm =SB 1o

N /
-20 / 2.332079487 GXZ
kY

—-30

—-80

-90

Center 2.375188462 GHz 10 MHz/ Span 100 MHz

Date: 6.JUN.2013 04:06:12

Test CH11: 2462MHz

*RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 3.96 dBm
Ref 10 dBm “Att 5 dB SWT 5 ms 2.463015385 GHz
10 1 Markgr 2 [T1(]
b4 -38.24 dBm
W d 2.483500000 GHz ||l
Markdr 3 [T1[]
-39.86 dBm
cccoodonn on
Markdr 4 [T1(]
D1 -16.04 di§m =33-66 dBm||tpr
\ —ATTE8GAC2CH
=+
2
3
L _40 Al )
T T s AP A sy, s
3DB
=50
==-60
=70
—-80
-90
Center 2.496188462 GHz 10 MHz/ Span 100 MHz

Date: 6.JUN.2013 04:23:16
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Test Mode: IEEE 802.11n HT20 TX
Test CHI: 2412MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 300 kHz 2.30 dBm
Ref 10 dBm “Att 5 dB SWT 5 ms 2.414771795 GHz
10 Marke
s N
Marker 3 [T1[]
-31.26 {iBm
VAXH B PP 2303089744 £
‘Aajker 4 [T11 XB
D1 -17.7 dBm -4l 7 oo
[ _ / \
20 / T ooD990F 10! UV\
130

3
3
mj“’w

- -60:

- -80

-90

Center 2.375188462 GHz 10 MHz/

Date: 6.JUN.2013 04:09:15

Test CHI11: 2462MHz

“RBW 300 kHz

Span 100 MHz

Marker 1 [T1 ]

*VBW 300 kHz 3.73 dBm

Ref 10 dBm “Att 5 dB SWT 5 ms 2.465258974 GHz
10 1] Markgr 2 [T1(]

vl -3%.26 dBm

Lo f"/“‘wvﬂ 2.483500000 GHz

Markgr 3 [T1]]

SNEK] / \ -39.58 dBm

L 10 _500004000—CH

Markdr 4 [T1|]

) D1 -16.27 dElY

[ 20/

964

ABM TpF

80093308

s}
/
L NN

P |
k_407777mrjwm

—-60:

—-80:

-90

Center 2.496188462 GHz 10 MHz/

Date: 6.JUN.2013 04:19:42

Span 100

MHz
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Test Mode: IEEE 802.11n HT40 TX
Test CH3: 2422MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 300 kHz -0.37 dBm
Ref 10 dBm “Att 5 dB SWT 5 ms 2.428124359 GHz
10 Markdr 2 [T1]]

-4¢.15 dBm
1
2.390000000 GHz

e wIIETY
vAxH I I _coeazdass

Markdr 4 [T1|]
-42.41 digmflrpe

- = B =35 6 \Jr\

-90

Center 2.393188462 GHz 10 MHz/ Span 100 MHz

Date: 6.JUN.2013 04:12:47

Test CH9: 2452MHz

“RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 0.25 dBm
Ref 10 dBm *Att 5 dB SWT 5 ms .458034615 GHz

N

10 Markdr 2 [T1[1
-3¢.80 dBm

483500000 GHz
o
N A Markdr 3 [T1|]

-34.98 dBm

i I .5000a4000_cH

Markdr 4 [T1(]
-39.47 dBm{l1pp
D1 19 ¥5 dBm

= \ T5TTC6A82T ort
30 "

V\\”WWM 3n Ao v

Ty Y

te
N

--70

I--80

-90

Center 2.479188462 GHz 10 MHz/ Span 100 MHz

Date: 6.JUN.2013 04:15:08
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4.7 Band Edge Measurements (Radiated)

Radiated band edge measurements at 2390MHz and 2483MHz were made with the unit transmitting
in the low end of the channel range and the high end closest to the restricted bands respectively. The
emissions were made on the 966 Semi-Chamber. Use (resolution bandwidth (RBW) = 1 MHz, video
bandwidth (VBW) = 1 MHz for peak levels and RBW = 1 MHz and VBW = 10 Hz for average
levels). Table 11 shows the band edge emissions.
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Table 11 Band Edge Measurements (Radiated)
Test Mode: IEEE 802.11b TX Test CHI: 2412MHz

Data: 16 File: C:iProgram Files'e312013outside 20130606 MLEMG (48)
Level (dBuvim)

117
4
FCCCLASS TPK
59
1 2
PRSI RN I sl
0
2370 2420
Frequency (MHz)
Sife : 9ob CHAMBER
Corndifion » FCC CLASS C PK 3 HFO0B HORTZONTAL
: REW:1000.000K i VEW:1000.000KH: SWT e
et M7
moda :
mane B CHl PK
Antenna Fead Preamp Cahle Limit Crver A/FPos  T#/Fos
Freq Factor Lewel Lewvel Factor Loss Line Limit Remark
MHz dBE/m dEuV/m dBuV dE dE dBuV/m dE cm deg
1 2372.80 27.55 45.98 5Z2.16 40.39 G.66 74.00 -28.02 180 0 Peak
2 Z387.50 Z27.58 47.4z 53.55 40.40 6.69 74.00 -2Z6.55 160 0 Feak
3 2390.00 27.58 44.82 50.95 40.40 6.69 74,00 -29.18 180 0 Peak
4 Z41z.05 Z27.60 101.04 107.05 40.37 6.73 74.00 Z27.04 160 0 Feak
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Data: 17 File: C:'Program Files'e312013'outside'20130606 MLLEMG (43)
Level (dBuW//m)
117
4
FCUCLASS TP
59
1 )
ettt tibana bttt re st )
0
2370 2420
Frequency (MHz)
Site : 966 CHAMEFER
Condition : FOC CLASS C PK 3 HF906 VERTICAL
: REW:1000.000KHe VEW:1000.000KHe SWT:Aufo
=1 M7
mode :
mano : B CHi PEK
Antenna Read Presmp Cable Limit owver LfPo=  T/Pas
Freq Factor Lewvel Level Factor Loss Line Limit Remark
MH=z dE/m dBuv/m dBuv dEb dE dBuV/m dBE ot deg
1 2377.95 2z7.55 42.95 45.13 40.39 G.66 74.00 -31.05 160 0 Peak
2 Z389.65 2Z7.58% 44.41 50.54 40,40 .69 Y4.00 -29.59 160 0 Peak
3 2390.00 27.58 43.43 49.56 40.40 6.659 7Y4.00 -30.57 160 0 Peak
4 2413.00 27.60 91.82 97.846 40.37 6.73 74.00 17.8:2 160 0 Peak
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Data: 18 File: C:\Program Files'e312013'outside'20130606 MLEMG (48)
Lewvel (dBuVim)
117
4
59 FC{L CLASS C AV
1 2 3
0
2370 2420
Frequency {(MHz)
Sife : 986 CHAMRER
Corudition : FCC CLASS C AV 3 HF206 VERTICAL
: REW:1000.000KHe VEW:0.010KHe SWT:Anto
et M7
moede :
man e : B CHI AV
Antenna Read Preamp Cahle Limit Over  AfPo=s  T/Pao=
Freqgq Factor Level Lewvel Factor Loss Line Limit Remark
MHz dE/m dBuV/m dBuV dE dE dEuV/m dE o deg
1 2373.20 27.55 31.26 37.44 40.39 6.66 54.00 -2Z.74 160 0 Average
2 2386.35 27.58 31.77 37.91 40.39 6.67 54.00 -2Z2.23 160 0 Average
3 2390.00 27.558 32.14 35.z7 40.40 6.69 54.00 -21.386 160 0 Average
4 2412.85 27.80 B85.96 S9z.00 40.37 6.73 54.00 31.96 160 0 Average
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Data: 19 File: C:'Program Files'e312013'outside\20130606 MLEMG (48)
Level (dBuWim)
17
4
59 FCC CLASS C AV
2 3
1
0
2370 2420
Frequency (MHz)
Sife : 966 CHAMRER
Corndifion : FOC CLASS C AV 3m HF906 HORIZONTAL
: REW:1000.000KHz VEW:0.010RKHz SWTtduts
auf P M7
mode :
man o : B CHI AV
Antenna Fead Preamp Cable Limit Cver AfPos  T/Pos
Freq Factor Lewel Lewvel Factor Loss Line Limit Remark
HHz dE/m dBEuvV/m dBuv dE dE dBuv/m dE i deg
1 2372.90 27.55 34.32 40.50 40.39 6.66 54,00 -19.68 160 0 Rhwverads
2 2386.45 27.58 37.61 43.74 40.40 6.69 54,00 -16.39 160 0 Rhwverads
3 2390.00 27.58 37.19 43.32 40.40 6.69 54.00 -16.81 1a0 0 hverags
4 2411.10 27.60 95.12 101.16 40.37 6.73 54.00 41.1Z2 1a0 0 hverage
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Test CHI1: 2462MHz

Data: 20 File: C:\Program Files'e3'2013outside'20130606 MLEMG (48)
Lewvel (dBuVim)

17
1
FCCCLASS CTPK
59
3
"“2'. e -*Mw.dl PPN STy
0
2450 2500 2510
Frequency (MHz)
Sifa : 966 CHAMEER
Condition : FOC CLASS C PK Om HF906 HORTZONTAL
: REW:1000.000KHe VEW:1000.000KHe SWTriito
anf M7
mode :
e e + BCHI1 PK
Antenna Read Preamp Cable Limit Crrer A/Po=s  T/FPas
Freqg Factor Level Lewel Factor Loss Line Limit Remark
MH= dE/m dBuvV/m dEuv db dE dBuv/m dBE o dedg
1 2460.92 27.66 98.84 104,23 39.88 6.83 74.00 Z24.34 160 0 Peak
Z Z2483.50 &27.65% 46.03 51.15 39.87 &.87 74,00 -27.97 160 0 Peak
3 Z2487.62 27.70 47.45 52,55 39.87 &.87 74.00 -Z286.55 160 0 Peak
4 2492 .30 27.70 46.67 51.70 39.62 6.89 74.00 -27.33 160 0 Peak
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Data: 21 File:; C:'Program Files'e3'2013'outside' 20130606 MLEMG (48)
Lewvel (dBuvim)
117
1
FCCTLASS TPR
59
2 3 4
0
2450 2500 2510
Frequency (MHz)
Site : 966 CHAMEBER
Condifion : FCC CLASS C PK 3 HFOD6 VERTICAL
: REW:1000. 000K e VEW:1000. 0008 H= SWTrAuio
=113 : M
modea :
mane : BCHI1 PK
Antenna Read Freamp Cable Limit Cwer  AfPos  TfPas
Fregq Factor Level Lewvel Factor Loss Line Limit Retark
MHz dE/m dBuV/m dBEuv dE dE dEuV/m dE cin deg
1 2463.08 27.66 93.87 99.285 39.88 6.83 74.00 19.87 160 0 FPeak
2 2483.458 27.68 43,22 45.34 39.87 6.87 74.00 -30.78 160 0 Feak
3 z483.76 27.70 44,07 49.10 39.62 6.89 74,00 -29.93 160 0 FPeak
4 24895.78 Z7.70 43.06 48.059 39,462 5.589 74.00 -30.94 160 0 Peak
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Data; 22 File: C:\Program Files'e3'2013\outside'20130606 MLEMG (48)

Level (dBuW/m)
117

59 FCC CLASS C AV

2 3 4
0
2450 2500 2510
Frequency (MHz)
Sife : 906 CHAMBER
Condition : FOC CLASS C AV 3n HFOO6 VERTICAL
: REW:1000,.000KHe VEW:0.010KHe SWTriito
TrE » MT
mode H
mano B CHiY AV
Antenna Fead Preamp Cahle Limit over AfPos  T/Pos
Fregq Factor Lewvel Lewvel Factaor Loss Line Limit Remark
NHz dB/m dBuW/m dBuv dE dE dBuV/m dB c deg
1 2461.22 27.66 85.73 91.12 39.88 6.83 54.00 31.73 1a0 0 ALveradge
2 2453.50 27.865 31.84 36.96 39.67 6.87 54.00 -22.16 1a0 0 ALveradge
3 2455.22 27.70 32.40 37.50 39.67 6.87 54.00 -21.60 160 0 Average
4 2500.22 27,70 32.15 37.10 39.55 .90 54.00 -21.85 160 0 ALverage
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Data: 23 File: C:\Program Files'e32013'outside\20130606 MLEMG {438)
7 Level (dBuWim)

59 FCC CLASS C AV
v
2 3 4
0
2450 2500 2510
Frequency (MHz)
Sife : 966 CHAMEFER
Corndition : FOC CLASS C AV 3 HFOOO6 HORIZONTAL
: REW:1000.000KH: VEW:0.010KHe SWT:dito
et M7
mode :
e o : BCHit AV
Antenna Fead Preamp Caekle Limit ver  AfPos  T/Pos
Freq Factor Lewvel Lewvel Factor Los= Line Limit Femark
MHz dE/m dBuV/m dBuy dE dE dBu¥/m dE cm deg
1 Z2481.258 Z7.66 100.83 106,02 39.58 5.83 54.00 46,63 180 0 Average
2 24583.50 27.658 36.30 41.42 39.67 6.87 54.00 -17.70 160 0 Average
3 24587.80 27.70 3e.80 41.70 39.87 6.87 54.00 -17.40 160 0 Average
4 2499.74 27.70 36.26 41.21 39.55 5.590 54.00 -17.74 160 0 Adverage
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Test Mode: IEEE 802.11g TX Test CH1: 2412MHz

Data: 24 File: C:'Program Files'e312013'outside'20130606 MLEMG (48)
7 Level (dBuW/m)

FCCICLASS TPK

59
1M2J3
0
2370 2420
Frequency (MHz)
Sife : 966 CHAMEFER
Condifior : FOC CLASS C PK 3 HF206 HORTZONTAL
: REW:1000.000KH= VEW:1000.000KHz SWT:Anfo
et : MT
e ode :
e e : G CHI PK
Antenna Fead Preamp Csable Limit Cver  AfPos  T/Pos
Fregq Factor Lewel Lewvel Factor Loss Line Limit Remark
HHz dE/m dBuv/m dBuv dE dE dBuv/m dE cin deqg
1 2384.95 27.55 47.42 53.58 40.39 6.67 74.00 -Z25.558 1a0 0 Peak
2 Z389.860 2Z27.58 49.66 55.79 40.40 .69 V4.00 -24.34 1e0 0 Peak
3 2390.00 27.58 459.78 55.91 40.40 6.69 74.00 -24.22 1e0 0 Peak
4 2413 .45 27.60 99.74 105.75 40.37 5.73 V4.00 Z5.74 1a0 0 Peak
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Data: 25 File: C:'Program Files'e3'2013outside'20130606 MLEMG (48)
Level (dBuVim)
117
4
pradss gt |
FCCTLASS TPR
59
1 Z
| bbbttt
0
2370 2420
Frequency (MHz)
Sife : 966 CHAMBER
Condition : FOC CLASS C PR 3w HFOOB VERTICAL
: REW:1000.000KH: VEW:1000.000KHe SWT 400
enf MY
made H
mamn e : GCHi PK
Antenna Fead Preamp Cable Limit Crrer L/Pos  T/Pos
Freq Factor Lewvel Lewvel Factor Loss Line Limit Remark
MH=z dE/m dBuv/m dBuv [=):] dE dBuv/m [=):] =] ded
1 Z3g82.40 27.55 43.71 49.88 40.39 £.67 74,00 -30.292 160 0 Pesak
2 2389.35 27.58 45.74 51.87 40.40 £.69 74,00 -2Z58.26 160 0 Peak
3 2390.00 27.58 4zZ.50 485.63 40.40 6.69 74.00 -31.50 160 0 Peak
] 2414.35 27.60 BS0.85 96.92 40.37 6.73 74.00 16.88 160 0 Peak
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Data; 26 File:; C:'Program Files'e3'2013'outside' 20130606 MLEMG (48)
Lewvel (dBuvim)
117
59 FCC [LASS C AV
1 2 3
0
2370 2420
Frequency (MHz)
Site : 966 CHAMEBER
Condifion : FCC CLASS C AV 3w HFOD6 VERTICAL
: REW:1000.000KHe VEW:0.010KHz SWTAio
=113 : M
modea :
mane : G CH1 AV
Antenna Read Freamp Cable Limit Cwer  AfPos  TfPas
Fregq Factor Level Lewvel Factor Loss Line Limit Retark
MHz dE/m dBuV/m dBEuv dE dE dEuV/m dE cin deg
1 2371.95 27.55 31.25 37.458 40.39 6.64 54.00 -22.7:2 160 0 Average
2 2386.45 27.58 31,55 37.68 40.40 6.69 54,00 -22.45 160 0 Average
3 2390.00 27.53 31.83 35.06 40.40 6.69 54,00 -2z.07 160 0 Average
4 2413.85 2Z7.60 80.51 86.55 40.37 6.73 54.00 26.51 160 0 Adverage
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Data: 27 File: C:\Program Files'e3'2013outside' 20130606 MLLEMG (438)
Lenvel (dBuVim)
117
4
59 FCC CLASS CAV
o
1
[1]
2370 2420
Frequency (MHz)
Séfe : 966 CHAMEER
Condition : FOC CLASS C AV S HFO06 HORIZONTAL
: REW:1000.000FKH= VEW:0.010KH= SWTrAnifo
auf : Mr
mode :
mane : G CHI AV
Antenna Read FPreamp Cable Limit Crrer AfPos  TfPas
Fregq Factor Lewvel Lewvel Factor Loss Line Limit REewark
MHz dE/m dBuW/m dBEuv dE dE dBuV/m dE cm deg

1 2371.95 27.55 33.66 39.85 40.39 6.64 54.00 -z20.34 160 0 Average

2 2388.10 27.58 36,52 42.72 40.40 £.69 54.00 -17.41 160 0 Average

3 2390.,00 27.58 37.72 43.85 40.40 6.69 54.00 -16,25 180 0 Average

4 2405.70 z27.60 91.30 S97.40 40.41 6.71 54.00 37.30 160 0 Average
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB
MI Box 20™.06.2013

Test CHI1: 2462MHz

Data: 28 File: C:\Program Files'e3'2013'outside20130606 MLEMG {48)
Level (dBuVim)

117
1
| FCCCLASSCTPR
59
i 4
I MMMWMMW
02450 2500 2510
Frequency (MHz)
Sifa : 966 CHAMEFR
Corndition : FOC CLASS C PR 3 HFO06 HORIZONTAL
: REW:1000.000KH: VEW:1000. 000K H: SWT:Anto
enf M7
mode :
mLam e G CHIl PK
Antenna Fead Preamp Cable Limit rver  AfPos T/Pos
Fregq Factor Lewvel Level Factor Loz= Line Limit Remark
MH=z dE/m dBuvV/m dBuv dE dE dBuv/m dE cin deg
1 2455.16 27.66 S93.06 103.58 39.97 .51 74.00 Z4.06 160 0 Peak
2 2483.50 27.653 48.76 53.88 39.87 6.587 74.00 -z25.24 160 0 Peak
3 2483.90 27.65 49.53 54.65 39.67 6.87 74.00 -24.47 160 0 Peak
4 2487.62 27,70 49,02 54.12 39.67 6.87 74.00 -24.98 160 0 Peak
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB
MI Box 20™.06.2013

Data: 29 File: C:'Program Files\e 312013 outsidei20130606 MLEMG (48)

Level (dBuVim)
17

FCCCLASS CTPK
59
2 4
[t L A A AT b
0
2450 2500 2510
Frequency (MHz)
Sife : 96b CHAMEFER
Condition : FOC CLASS C PK 3 HFO06 VERTICAL
: REW:1000.000KHz VEW:1000.000KHe SWT:inito
=77 4 : MT
mode :
mLan e : G CHIl PK
Antenna Fead Preamp Cakle Limit Crver  AfPos T/ Pos
Fregq Factor Lewvel Lewel Factor Loss Line Limwit Remark
MHz dE/m dBuV/m dBuv dE dE dEuV/m dE cm deg
1 2463 .44 27.66 92.25 S97.64 39.88 6.83 74.00 185.Z25 160 0 Peak
Z Z2453.45 27.65 44.058 459.20 39.87 6.587 74.00 -29.92 1&80 0 Peak
3 24584.02 27.85 44.97 50.09 39.67 6.87 74.00 -29.03 160 0 Peak
4 2495.54 27.70 43.79 45.82 39.62 6.89 74.00 -30.21 160 0 Peak
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 30 File: C:'Program Files'e3'2013outside' 20130606 MLEMG (438)
Lewvel (dBuVim)
117
1
59 FCC CLASS C AV
2 3 4
02450 2500 2510
Frequency (MHz)
Site : Dbb CHAMEFR
Corndifion : FCC CLASS C AV 3m HFOO6 VERTICAL
: REW:1000,.000KH: VEW:0.010KHz SWT:Aute
art : M7
mode :
mano : G CHI1 AV
Antenna Fead Presmp Cable Limit Crrer L/Pos  T/Pos
Freq Factor Lewvel Lewvel Factor Loss Line Limit REewmark
MHz dBE/m dBuV/m dBuv dE dE dBuV/m dE I deg
1 Z455.04 Z2Z7.66 81.72 B87.22 39.97 £.81 54.00 27.72 160 0 Average
2 24583.45 27.65 31.68% 36.80 39.67 6.87 54.00 -2Z.32 160 0 Averadge
3 2493.35 27.70 32.40 37.43 39.62 6.89 54.00 -21.60 160 0 Averadge
4 2499.74 Z7.70 31.74 36.69 39.55 6.90 54.00 -2Z.Z2¢6 160 0 hverage
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 31 File: C:\Program Files'e3'2013outside'20130606 ML.LEMG (48)
Lewvel (dBuVim)
17
1
59 FCC CLASS C AV
¥ 3 Fl
0
2450 2500 2510
Frequency {(MHz)
Sife : 966 CHAMEER
Condition : FCC CLASS C AV 3 HFO06 HORIZONTAL
: REW:1000.000KH: VEW:0.010KH= SWT:Aute
anf M7
mode H
FLERL O :GCHIL1 AV
Antenna Fead Preamp Cable Limit Cver  AfPos T/ Pos
Freq Factor Lewel Lewel Factor Loss Line Limit Remark
MHz dE/m dBuv/m dEuv dE dE dBuV/m dBE cm deg
1 2464.10 27.66 93,22 98.61 39.85 £.83 54.00 39.22 160 0 Average
2 2453.48 27.658 35.86 40.95% 39.87 6.87 54.00 -15.14 160 0 Average
3 2491.58 27.70 36.47 41.50 39.62 £.8% 54.00 -17.83 160 0 Average
4 2496.44 27,70 34,98 39.93 39.55% 6.90 54.00 -19.02 160 0 Average
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB
MI Box 20™.06.2013

Test Mode: IEEE 802.11n HT20 TX Test CH1: 2412MHz

Data: 32 File: C:'Program Files'e3'2013outside'20130606 MILEM6 (48)
7 Level (dBuWim)

4
[Pt oy ot
FCCCLASS CPK
59
" , JM
"
0
2370 2420
Frequency (MHz)
Sife : 966 CHAMEFR
Corndition : FOC CLASS C PR 3w HFOOS HORIZONTAL
: REW:1000.000KH= VEW:1000.000KH: SWT&nfo
anf » M7
mode :
man o » N HT20 CHi PK
Antenna Fead Preamp ©Cable Limit CTver AL/Pos T/Pos
Freq Factor Lewvel Level Factor Los= Line Limit Remark
HHz dBE/m dBEuV/m dBuv dEb dE dBu¥W/m dE cm deg

1 23758.80 27.55 47.71 53.89 40.39 G.66 74.00 -26.29 160 0 Peak

Z 2389.55 2Z7.55 54.54 460.67 40.40 6.659 74.00 -19.46 160 0 FPeak

3 Z390.00 27.55 53,57 559.70 40.40 .69 74,00 -Z0.43 160 0 FPeak

] 2409.10 2%7.e0 99,60 105.64 40,37 6.73 74.00 25.60 160 0 FPeak

WLL Report #13WB0524019F Rev 0 Page 125 © 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 33 File: C:\Program Files'e3'2013outside 20130606 MLEMG (48)
Level (dBu\im)
17
4
Pirpiiny, e R T et
FCCTCLASS TPR
59
1 27
e ottt rasrispusesyemndit®’]
0
2370 2420
Frequency (MHz)
Sife : Dbb CHAMEBFER
Condition : FOC CLASS C PR 3w HF9OB VERTICAL
: REW:1000.000KH: VEW:1000. 000KH: SWT:fto
it M
mode :
marn o : N HT20 CH1 PK
Antenna Fead Preamp Cable Limit Crrer L/Pos  T/Pos
Freq Factor Lewvel Lewel Factor Loss Line Limit Rewark
MHz dE/m dBuV/m dEuv dE dE dBuV/m dE cm deg
1 2376.05 27.55 44,39 50,57 40,39 G.66 74.00 -29.61 160 0 Peak
2 2389.35 27.58 45.60 51.73 40.40 .69 74,00 -28.40 160 0 Peak
3 2390.00 27.55 44.52 50.85 40.40 6.69 74,00 -29.48 160 0 Peak
4 2405.95 27.60 90,91 96.95 40,37 6.73 74.00 16.91 160 0 Peak
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 34 File; C:Program Files'e3'2013'owutside 20130606 MLLEMG (438)
Lewvel (dBuV/my)
117
4
-‘_"‘"—'—‘—\-.,___'._a—'—‘—u—"‘-\—._\_,_,_,_,-
59 FCC CLASS C AV
1 2 3
0
2370 2420
Frequency (MHz)
Séfe : D66 CHAMEBER
Condition : FCC CLASS C AV 3n HF906 VERTICAL
: REW:1000.000KHz VEW:0.010KH: SWT At
arf :MT
made :
manoe : N HT20 CH1I AV
Antenna Fead Preawp Cable Limit Cwer  AfPoz  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit FEemark
MH= dE/m dBuW/m ABuv dEb dE dBuV/m dEb cm deg

1 Z2379.25 Z27.55 351.38 37.55 40.39 6.67 54.00 -2Z.62 160 0 Adwverage

2 2383.60 27.55 31.07 37.24 40.39 6.67 54,00 -2z2.93 160 0 Average

3 2390.,00 27.53 31.57 37.70 40.40 6.69 54,00 -2Z2.43 160 0 Average

4 2405.20 Z27.60 779.50 §5.60 40.41 6.71 54.00 25.50 160 0 Average
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 35 File: C:'\Program Files'e32013'outside'20130606 MLEMG (43)
Level (dBuV/im)
17
4
59 FCC CLASS C AV
3
2
1
0
2370 2420
Frequency (MHz)
Sife : 986 CHAMRFER
Caorudifion : FOC CLASS C AV 3m HFO06 HORIZONTAL
: REW:1000.000 K VEW:-0.010KH= SWT:Anfo
anf : MT
mode :
FLaTL O : N HT20 CH1 AV
Antenna Fead Presmp Cable Limit Over AfPos  T/Fos
Freq Factor Level Lewvel Factor Loss Line Limit Remark
MH= dE/m dBuv/m dABuv dE dE dBu¥/m dbE cm deg
1 2381.45 27.55 34.70 40.57 40.39 6.87 54.00 -19.30 180 0 Averages
2 2387.55 27.58 37.58 43.71 40.40 6.69 54.00 -16.42 160 0 Awverage
3 Z390.00 27.58 39,38 45.51 40.40 .69 S54.00 -14,42 160 0 Average
4 Z405.20 27.60 91.51 S957.81 40.41 6.71 54.00 37.51 180 0 Averages
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB
MI Box 20™.06.2013

Test Mode: IEEE 802.11n HT20 TX Test CH11: 2462MHz

Data; 36 File:; C:\Program Files'e32013'outside\20130606 MLEMG (48)

Level (dBu\/my)
17

FCCCLASS CPK
59
34
032150 2500 2510
Frequency (MHz)
Site : Dee CHAMEER
Corndition : FOC CLASS C PR Om HFO06 HORIZONTAL
: REW:1000.000KH: VEW:1000.000KHe SWT:fnito
ok : MT
mode :
mamne : N HT20 CHI1 PK
LIntenna Fead Presmp Cable Limit Crrer AfPos  T/Pos
Freq Factor Level Lewel Factor Loss Line Limit Remark
MHz dE/m dEuVim dBuv dE dE dEuV/m dE i deg
1 2Z458.58z2 27.66 9E5.68 104.18 39.97 g6.81 74.00 24.68 180 0 Peak
2 24583.50 27.68 45.34 53.46 39.67 6.87 74.00 -25.66 160 0 Peak
] Z456.24 27V.88 45.53 53.85 39.87 6.87 74.00 -25.47 160 0 Peak
4 2439.06 27.70 45.25 53.2Z8 39.62 6.89 74.00 -25.75 160 0 Peak
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB
MI Box 20™.06.2013

Data: 37 File: C:'Program Files'e312013'outside\20130606 MLEMG (48)
7 Level (dBuVim)

FCCCLASS CPK
59
73 4
Fyp|
o LT U 1N TREVRE ETNIPRURRE SYPUTOR R ey g
0
2450 2500 2510
Frequency (MHz)
Sife : 966 CHAMEFER
Condifion ¢ FCOC CLASS C PR G HF90B VERTICAL
: REW:1000.000KH: VEW: 1000, 000 KHe SWTidute
auf P M7
mode :
man o : N HT20 CHii PR
Antenna Fead Preamp Cable Limit Cver AfPos  T/Pos
Freq Factor Lewel Lewvel Factor Loss Line Limit Remark
HHz dE/m dBEuvV/m dBuv dE dE dBuv/m dE i deg
1 2464.10 27.66 93.74 99.13 39.88 6.83 74.00 19.74 160 0 FPeak
2 2483.50 27.68 43.50 48.62 39.67 6.87 74.00 -30.50 160 0 FPeak
3 2454.38 27.68 44.83 49.95 39.67 6.87 74.00 -29.17 160 0 Peak
4 2493%.86 27.70 44.60 49.63 39,62 6.89 74.00 -29.40 160 0 Peak
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 38 File: C:'Program Files'e3'2013\outside'20130606 MLEMG (48)
Level (dBuv/m)
117
1
59 ECC CLASS C AV
2 3 4
-2 .
0
2450 2500 2510
Frequency (MHz)
Sife : 966 CHAMEFR
Condition : FOC CLASS C AV 3 HFOO6 VERTICAL
: REW:1000,000KH= VEW:0.010KHe SWTiAnfo
aref : MT
m ode :
FRaTL O : N HT20 CH11 AV
Antenna Read Preamp Cable Limit Crer AfPo=s  T/Fo=
Freg Factor Level Level Factor Los= Line Limit Femark
MH=z dE/m dBuV/m dBuvw dbE dE dBuW/m dbE cr dedg
1 Z455.12 27.66 84.63 90.02 39.88 6.83 54.00 30.63 180 0 Averags
2 Z483.50 27.68 32.90 38.02 39.87 £.87 54,00 -21.10 160 0 Average
3 24589.36 27.70 33.03 385.06 39.62 6.89 54.00 -z20.97 160 0 Awveradge
4 2509.70 27.74 31.81 36.74 39.60 6.93 54.00 -22.19 160 0 Average
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 39 File: C:'Program Files'e32013\outside'20130606 MLEMG {(48)
Level (dBuim)
17
1
59 FCC CLASS C AV
\2
3
4
03450 2500 2510
Frequency (MHz)
Sife : 966 CHAMBER
Condition : FOC CLASS C AV 3n HFYOS HORTZIONTAL
: REW:1000.000KHz VEW:0.010KH: SWTiAte
ek M7
mode H
mane : N HT20 CHit AV
Intenna Fead Preawp Cable Limit rrer  AL/Poz  T/Pos
Fregq Factor Lewvel Lewel Factor Loss Line Limit Rewark
MHz dE/m dBuVi/m dEuv dE dE dBu¥/m dE cm deg

1 2465,12 27.66 93.44 93,33 39.88 £.83 £54.00 39,44 160 0 Average

2 2453.50 Z27.658 43.03 48.15 39.67 6.87 54.00 -10.897 180 0 hverage

3 249:2.,36 27.70 37.56 42,59 39.62 6.89 54.00 -16.44 180 0 hverage

4 2504.12 27,70 33.86 38.83 39.60 5.93 54.00 -z0.14 160 0 hversage
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB
MI Box 20™.06.2013

Test Mode: IEEE 802.11n HT40 TX Test CH9: 2452MHz

Data: 41 File: C:\Program Files'e3'2013'woutsidei20130606 MLENMG {48)
Level (dBuVim)

117
1
59 FCC CLASS C AV
2 3 4
0 2420 2450 2500 2530
Frequency (MHz)
Sifa : 966 CHAMEBER
Condifion ¢ FOC CLASS C AV 3 HFO06 HORIZONTAL
: REW:1000.000KH: VEW:0.010KHe SWT:Aito
et - MT
moda :
man e : N HT40 CHD AV
Antenna Fead Preamp Cable Limit Cver A/Pos  T/Pos
Freqg Factor Lewel Lewvel Factor Loss Line Limit Remark
MH= dE/m dEuW/m dEuV dE dE dEuV/m dE cm deg
1 2456.63 Z27.66 S90.68 96.18 39.97 .81 54.00 36.68 160 0 Average
2 2483.47 Z27.68 39.34 44.46 39.87 5.87 54.00 -14.66 1e0 0 Averadge
3 Z4585.20 27,70 39.39 44.49 39.47 6.57 54.00 -14.61 160 0 Average
4 25192.558 =Z7.74 37.20 4z.28 35.80 .98 54.00 -16.80 ia0 0 hverage
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB
MI Box 20™.06.2013

Data; 42 File; C:'Program Files'e3'2013outside'20130606 MILEMG (48)
7 Level (dBuW/m)

59 FCC CLASS C AV
2 3 4
0 2420 2450 2500 2530
Frequency (MHz)
Sife : 966 CHAMEFR
Condition : FOC CLASS C AV 3m HF906 VERTICAL
: REW:1000.000 H= VEW:0,.0108He SWT:Sfc
e : MT
mode :
mano : NHT40 CHD AV
Antenns Read Preamp Csble Limit Crer  ALfFos  T/Fos
Freg Factor Lewvel Level Factor Loz= Line Limit Femark
MH= dE/m dEuv/m dBuv dE dE dBuV/m dE cm deg
1 2464.99 27.66 7T8.19 83.58 39.88 6.83 54.00 24.19 160 0 hverage
2 2483.50 27.68 33.64 38.76 39.67 £.87 E54.00 -20.36 160 0 Average
3 2495.90 27,70 33.30 38.33 39.62 6.89 54.00 -zZ0.70 160 0 bwerage
4 2516.47 27.74 3Z.12 37.13 39.70 6.95 54.00 -21.88 160 0 hversage
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 43 File: C:\Program Files'e3'2013outside'20130606 MLEMG (48)
Level (dBuWim)
17
1
FCCTLASS TPK
59
3 4
a‘a_xl.“._,“..%
0 2420 2450 2500 2510
Frequency {MHz)
Sife : 966 CHAMEBER
Condition : FOC CLASS C PR On HFI06 VERTICAL
: REW:1000,.000KHe VEW:1000.000EHs SWTrinto
azed : MT
m ode H
LT o : N HT40 CHY PE
Antenna Fead Freamp Cable Limit over AfFPos  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Eemark
MHz dBE/m dBuW/m dBuv dE dE dBuV/m dBE o deg
1 2483.83 27.66 89.55 94.94 39.88 6.53 7Y4.00 15.55 160 0 Peak
2 2453.50 27.865 51.46 56.58 39.67 6.537 74.00 -22.54 160 0 Peak
3 2454.35 27.65 53.39 58.51 39.87 6.587 74.00 -20.61 160 0 Peak
4 2495.75 27.70 51.71 56.66 39.55 .90 74,00 -2Z.:29 160 0 FPeak

WLL Report #13WB0524019F Rev 0 Page 135 © 2013 Washington Laboratories, Ltd.



Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB
MI Box 20™.06.2013

Data: 44 File: C:\Program Files'e3'2013outside'20130606 MLEMG (48)

Level (dBuWim)
17

FCCTCLEASS TPR

? LWWM,‘«W

2420 2450 2500 2510
Frequency {MHz)
Sife : 966 CHAMEBER
Condition : FOC CLASS C PK 3 HFO0b HORIZONTAL
: REW:1000,.000KHe VEW:1000.000EHs SWTrinto
azed : MT
m ode H
LT o : N HT40 CHY PE
Antenna Fead Freamp Cable Limit over AfFPos  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Eemark
MHz dBE/m dBuW/m dBuv dE dE dBuV/m dBE o deg
1 2435.81 27.64 9S96.10 101.79 40,12 .79 Y4.00 2Z.10 160 0 Peak
2 2453.50 27.65 55.04 60.16 39.67 6.537 74.00 -15.96 160 0 Peak
3 2455.43 27.65 57.86 6Z.983 39.67 5.587 74.00 -16.14 160 0 Peak
4 2505.05 27.74 54.80 59.73 39.60 5.93 74,00 -19.z20 160 0 FPeak
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB
MI Box 20™.06.2013

Test Mode: IEEE 802.11n HT40 TX Test CH3: 2422MHz

Data: 45 File: C:\Program Files'e3'2013outside'20130606 MLEMG (48)

Level {dBuv/m)
17

59 1 3

M

0

2340 2350 2450
Frequency (MHz)
Sife : 966 CHAMBFR
Condifion : FCC CLASS C PK 3m HF906 HORIZONTAL
: REW:1000.000KHe: VEW:1000.000KHe SWT:Auto
anf M7
mode :
e e : ¥ HT40 CH3 PK
Antenns Read Preamp <Cable Limit Crser  A/Pos  T/Fas
Freq Factor Level Lewel Factor Loss Line Limit Remark
MH= dE/m dBuV/m dEuv A5 dE dBuV/m dE cm deg
1 2374.87 27.55 53.43 59.61 40.39 6.66 74.00 -20.57 160 0 Peak
2 2388.29 27.58 53.39 59.52 40.40 6.69 74.00 -z0.61 160 0 Peak
3 Z390.00 27.58 50.74 56.87 40.40 6.69 74.00 -23.26 160 0 Peak
4 Z425.858 27.62 95.52 101.39 40.25 6.76 74.00 21.52 160 0 Peak
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 46 File: C:\Program Files'e32013'0utside'20130606 MLEMG (48)
Lewvel (dBuvim)
117
4
/"M FCCTLASS CTPR
59
1 4
0 2340 2350 2450
Frequency (MHz)
Site : 966 CHAMEBER
Condifion : FCC CLASS C PK G HFOO06 VERTICAL
: REW:1000.000K e VEW:1000.000KH: SWT: Ao
=113 : M
modea :
man e : ¥ HT40 CH3 PK
Antenna Read FPreamp Cable Limit Cwer AfPos  T#Fas
Freq Factor Lewvel Lewvel Factor Loss Line Limit Rewark
MHz dE/m dBuW/m dBEuv dE dE dBEuV/m dE cm deg

1 2365.41 27.53 45.8:2 5Z.04 40.39 6.64 74.00 -25.18 160 0 FPeak

2 2389.83 27.58 45,81 51.594 40.40 6.69 74,00 -25.19 160 0 Peak

3 2390.00 27.53 43.43 49.56 40.40 6.69 74,00 -30.57 180 0 Peak

4 2419.20 2Z7.60 85.75 94.76 40.32 .74 74.00 14.785 160 0 FPeak
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 47 File: C:'Program Files'e3'2013\outside'20130606 MLEMG (48)
Level (dBuv/m)
117
4
59 FCC CLASS C AV
1 3 3
fr—
0
2340 2350 2450
Frequency (MHz)
Sife : 966 CHAMEFR
Condition : FOC CLASS C AV 3 HFOO6 VERTICAL
: REW:1000,000KH= VEW:0.010KHe SWTiAnfo
aref : MT
m ode :
mLan e : N HT40 CH3 AV
Antenna Read Preamp Cable Limit Crer AfPo=s  T/Fo=
Freg Factor Level Level Factor Los= Line Limit Femark
MH=z dE/m dBuV/m dBuvw dbE dE dBuW/m dbE cr dedg
1 2350.82 27.51 31.48 37.68 40.38 g.61 54.00 -22.58 180 0 Averags
2 2377.84 27.55 30.51 36.65 40.39 6.66 54,00 -23.49 160 0 Average
3 2390.00 27.58 32.01 385.14 40.40 6.69 54.00 -21.99 160 0 Awveradge
4 2415.13 27.60 °77.71 83.69 40.3:2 6.74 54.00 23.71 160 0 Average
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB

MI Box 20™.06.2013
Data: 48 File: C:'\Program Files'e3'2013'outside20130606 MLLEMG (43)
Level (dBuVim)
17
4
59 FCC CLASS C AV
23
4
02310 2350 2450
Frequency (MHz)
Sife : 966 CHAMEFR
Condifion : FOC CLASS C AV 3m HFO06 HORTZONTAL
: REW:1000.000KH: VEW:0.010KHz SWTiinto
TE MY
mode H
mano : N HTHO CH3 AV
Antenna Fead Preamp Cable Limit rwer  A/Pos  T/Pos
Freg Factor Lewvel Lewel Factor Loss Line Limit Femark
HHz dE/m dBuV/m dBuW dE dE dBuV/m dE cr deg

1 2341.98 27.51 36.41 4z2.69 40,38 .53 54,00 -17.59 160 0 Average

2 23584.66 27.55 41.33 47.50 40.39 6.67 54.00 -12.a7 160 0 Awveradge

3 2390.00 27.58 41.07 47.20 40.40 6.69 54.00 -12.93 160 0 Awveradge

4 2425.858 27.62 8§9.10 94.97 40.:2Z5 6.76 54.00 35.10 160 0 Aversauge
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Beijing Xiaomi Technology Co., Ltd. FCC ID:2AAF5-MDZ05AB
MI Box 20™.06.2013

4.8 AC Powerline Conducted Emissions: (FCC Part §15.207)

The EUT was placed on an 80 cm high 1 x 1.5 m non-conductive table above a ground plane.
Power to the EUT was provided through a Solar Corporation 50 /50 pH Line Impedance
Stabilization Network bonded to a 3 x 2 meter ground plane. The LISN has its AC input supplied
from a filtered AC power source. Power and data cables were moved about to obtain maximum
emissions.

The 50 Q output of the LISN was connected to the input of the spectrum analyzer and the emissions
in the frequency range of 450 kHz to 30 MHz were measured. The detector function was set to
quasi-peak or peak, as appropriate, and the resolution bandwidth during testing was at least 9 kHz,
with all post-detector filtering no less than 10 times the resolution bandwidth.
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Table 12 AC Powerline Conducted Emissions
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MEASUREMENT RESULT: ""CD0619XMO003L_fin QP"'
Frequency Level Transd Limit Margin Line PE
MHz dBpV dB dBpuV  dB
0.150000 45.50 20.3 66.00 20.50 L1
0.325500 34.40 204 59.60 25.20 L1
1.062500 35.60 20.5 56.00 20.40 L1
5.000000 38.50 20.9 56.00 17.50 L1
9.855500 34.70 21.2 60.00 2530 L1 FLO
17.037500 31.30 21.4 60.00 28.70 L1 FLO
MEASUREMENT RESULT: "CD0619XMO003L_fin AV"'
Frequency Level Transd Limit Margin Line PE
MHz dBpuV dB dBuV  dB
0.267000 28.20 20.4 51.20 23.00 L1
0.352500 25.60 20.4 4890 24.30 L1
0.855500 23.70 20.5 46.00 22.30 L1
4.073000 29.10 20.7 46.00 16.90 L1
12.960500 28.30 21.3 50.00 21.70 LI
16.299500 24.70 21.4 50.00 25.30 LI

FLO
FLO
FLO
FLO

FLO
FLO
FLO
FLO
FLO
FLO
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— MES CDOS 1 9XMOO3N__pre AN
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MEASUREMENT RESULT: "CD0619XMO0O03N_fin QP"
Frequency Level Transd Limit Margin Line PE

MHz
0.168000
0.500000
0.702500
1.314500
5.657000
9.194000

dBuVv
37.40
36.50
37.10
36.30
35.30
32.00

dB
20.3
204
204
20.6
20.9
21.2

dBuVv

65.10
56.00
56.00
56.00
60.00
60.00

dB
27.60 N FLO
19.50 N FLO
1890 N FLO
19.70 N FLO
24770 N FLO
28.00 N FLO

25.925000 30.70 21.6 60.00 2930 N FLO
MEASUREMENT RESULT: "CD0619XMO003N_fin AV**
Frequency Level Transd Limit Margin Line PE

MHz
0.262500
0.352500
1.062500
5.000000

11.111000 27.70 21.2 50.00

dBuVv
34.90
31.60
27.90
28.90

dB
204
204
20.5
20.9

dBuv

51.40
48.90
46.00
46.00

dB
16.50 N FLO
1730 N FLO
18.10 N FLO
17.10 N FLO

2230 N FLO
26.294000 26.20 21.6 50.00 23.80 N FLO

***END Of TEST REPORT***
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